Genuine

<

DuraTech
Parts

¥ DURATECH

HD-10P EC

Industrial Tub Grinder

Series V
Serial Number HI0478 & Up

Manual 2:
Parts Reference

\,‘" DURATECH’ P.O. Box 1940, JamesTown, ND 58402-1940
ArriL 2001 0500078



& DURATECH’

Clearing the Way for a Better Tomorrow



HD-10P EC

Industrial Tub Grinder

Series V
Serial Number HI0478 & Up

Manual 2:
Parts Reference

DuraTech Industries International Inc. (DuraTech) has made every effort to assure that this manual
completely and accurately describes the operation and maintenance of the HD-10P EC™ Industrial
Tub Grinder as of the date of publication. DuraTech reserves the right to make updates to the
machine from time to time. Even in the event of such updates, you should still find this manual to be
appropriate for the safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech are all considered
to be part of the information package. Every operator is required to read and understand these
manuals, and they should be located within easy access for periodic review.

@ DURATECH' is a registered trademark of Duratech Industries International, Inc.




& DURATECH’

Clearing the Way for a Better Tomorrow



FOREWORD

Foreword

All personnel must read and understand before operating
unit

DuraTech Industries International Inc. (DuraTech) has made every effort to assure
that this manual completely and accurately describes the operation and maintenance
of this Industrial Grinder as of the date of publication. DuraTech reserves the right
to make updates to the machine from time to time. Even in the event of such
updates, you should still find this manual to be appropriate for the safe operation
and maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech
Industries are all considered to be part of the information package. Every operator
is required to read and understand these manuals All manuals should be located
within easy access for troubleshooting and periodic review.

Appropriate use of the unit

This Industrial Grinder is designed to grind wood waste and other materials,
including grass clippings, leaves, construction and demolition debris, tree branches
and tree trunks. It is NOT designed to grind rocks, steel, concrete, or the like.

Operator protection

As with all machinery, care needs to be taken by the operator in order to insure the
safety of the operator and those in the surrounding area.

WARNING: Operators and those observing the operation of the Industrial
Grinder are required to wear head, eye, and ear protection. No loose clothing is
allowed.

HD-10P EC SERIES V PARTS REFERENCE i




% TABLE OF CONTENTS

Manual 2: Parts Reference......ccccccessssssnseanss

MAIN FRAME ASSEMBLY ....cociiiiiiiiinirecicnenececeeeeeeee
TUB DRIVE ASSEMBLY S.N. 0478 - 0533 ...cccooiiiiieiiiiiceene.
TUB DRIVE ASSEMBLY S.N. 0534 & UP ....cccccoevvviiiieene,
CHAIN GUIDE ASSEMBLY ...c..ooiiiiiiiniinininieieneneeeeieneesieeens
TUB PLATFORM ASSEMBLY .....ccccioiiiiiiiiiiiiiierceeeeee,
TUB ASSEMBLY ..cooiiiiiiiiecc e
TUB ROLLER ASSEMBLY ....cocooniiiriiiinineeicnineeeceenieseeeenes
PRESSURE ROLLER ASSEMBLY .....cccooiiiiiiiiiiiiiiiiiiieee,
ROTOR ASSEMBLY ...coiiiiiiiiiiiiniiicieeeeeceeee e
ROTOR BEARING ASSEMBLY ...cccccoiininiiiininiricicneneeeeeee,
ROTOR BOX ASSEMBLY ....ccccoiiiiiiiiiiiicieieeeeeceeeeeee
BELLY CONVEYOR ASSEMBLY ....cccccoeeiiniiiiiininiciiniieeeene,
BELLY CONVEYOR SEALS ....c.cooiiiiiiiieeeceeneeeceneeeeen
LOWER DISCHARGE CONVEYOR ......ccocvviiiiniiiiiiiiieeene,
UPPER DISCHARGE CONVEYOR ......cccociviiiiiiniiiiiinieee.
MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE ..............
MAGNETIC ROLLER ASSEMBLY W/FOLDING CHUTE........
TUB COVER FRAME ASSEMBLY .....cccccoviiviiiiiiiiiiiiee,
CONTROL PANEL ASSEMBLY ...cccoooniririinininiecncneeeeienns
GOVERNOR ASSEMBLY ....ccooiniiiiiiiiiecieniiicieencneeeeie
BATTERY BOX ASSEMBLY .....ccccoiiiiiiiniiiciiiiececeeen
TUB CIRCUIT - STANDARD ....coceoiiiiiinireciceneeeceneeeeeenes
CONVEYOR CIRCUIT - STANDARD .....ccccceviniiiniiniinicienns
CONVEYOR CIRCUIT - RADIO OPTION ......ccccoovvvviiiniienes
CONVEYOR CIRCUIT - TUB COVER OPTION ......ccccocevueeues

TUB ORBIT MOTOR WITH HYDRAULIC HOSES

AND FITTINGS ..o

BELLY ORBIT MOTOR WITH HYDRAULIC HOSES

AND FITTINGS ..ottt

TUB ORBIT MOTOR WITH HYDRAULIC HOSES AND

FITTINGS FOR REMOTE RADIO ....cccccooiiviiiiiiiiniiiiiniceiceee

CONTROL PANEL: CONVEYOR RUN WITH HYDRAULIC

HOSES AND FITTINGS #1 ..couveiiiniiniiiieienenececeneeeceeieseeeene

CONTROL PANEL: CONVEYOR RUN WITH HYDRAULIC

HOSES AND FITTINGS #2....oociiiiiiiiiiiiiiiicceeceeeeee

TUB TILT HYDRAULIC ASSEMBLY ...ccoociiiiriiniiiicieeiceiene

HD-10P EC SERIES V PARTS REFERENCE

SENEESEEEEEEES 1



TABLE OF CONTENTS

HYDRAULIC CONVEYOR CYLINDER VALVES WITH
HOSES AND FITTINGS ..ottt ettt s sveenaens 64

HYDRAULIC CONVEYOR CYLINDER VALVES WITH
HOSES AND FITTINGS FOR REMOTE RADIO OPTION ......ccccccvviniinncne 66

HYDRAULIC CONVEYOR CYLINDERS WITH HOSES

AND FITTINGS ..ottt sttt et sae sttt sieeaeens 68
HYDRAULIC PUMP WITH HOSES AND FITTINGS .......ccccocenimieiininennns 70
HYDRAULIC COOLER WITH HOSES AND FITTINGS .......ccccccooviriinninnnn. 72
HYDRAULIC FILTERS WITH HOSES AND FITTINGS ......cccccccovnirieiinnn 74
HYDRAULIC TANK WITH HOSES AND FIXTURES ......ccccecenininiciinnn 76

REAR CONVEYOR ORBIT MOTOR WITH HOSES

AND FITTINGS ... 78
HYDRAULIC CYLINDER SEALS AND OTHER ITEMS .......cccccoirveienenn. 80
TUB COVER REAR VALVE - CYLINDER LINES .....ccccceiinininiiinenennns 82
TUB COVER REAR VALVE - SUPPLY LINES .......ccccooiiiiiiiiiiiciee &3
UPPER HYDRAULIC CYLINDERS ....cccooiiiiiinininieeneeeeene e 84
LOWER HYDRAULIC CYLINDERS .....cc.coctiiiirieieinteeeeneneeee e 84
TUB COVER - UPPER & LOWER HYDRAULIC CYLINDERS ................. &4
TUB COVER HYDRAULICS - PARTS LIST ....cccceiimiiiienenireeeneneneens 85
CROSS VALVES - TWO SPOOL - 4000093 (O-RING) ...cccocerrireveeriininennenn 86
CROSS VALVES - TWO SPOOL - 4000006 ........ccccoceviririininiiieienineceenn, &7
CROSS VALVES - ONE SPOOL - 4000095 (O-RING) ...ccccecvererereenicneneenenn 88
CROSS VALVES - ONE SPOOL - 4000111 c.coovirieiiiiniinieieneneneeieieneeeeneenne 89
CROSS VALVES - ONE SPOOL - 4000128 ......c.ccceeiiniiirieninieeeieceeeeeeenn, 90
FLOW CONTROL VALVE - CV98 - 4300004 ........cccccoenimirreneninieienieneenens 91
HYDRAULIC TUBE CLAMP ASSEMBLIES........cccccoiiiriiininireneneneeens 92
ORBIT MOTORS ..ot 94
24V SCHEMATIC BASIC PACKAGE .....ccoooiiiiiiininiciceneeeccecceceee 96
24V SCHEMATIC REMOTE RADIO OPTION .....cccccooimirieienininieienieneeens 97
24V SCHEMATIC FOR TUB COVER .......ccooiiiiiiiiiiniiieicicieceesens 98
24VMAIN WIRING HARNESS BASIC PACKAGE.................... 99
24V SCHEMATIC REMOTE RADIO OPTION ......cccoiniriieniinineeieneneenenn 100
MECHANICAL SWITCH GAUGE SCHEMATIC.........ccccooovirvieiininiiienene. 101
MURPHY PANEL ...t 102
POWER SUPPLY HARNESS 24V ..ottt 103

HD-10P EC SERIES V PARTS REFERENCE



TABLE OF CONTENTS

RADIO HARNESS 24V ..ottt 104
24V SCHEMATIC BASIC PACKAGE .....c.cocoeoiiiiiiiiiinieccesececee e 105
TUB COVER WIRING HARNESS ..ot 106
RADIO REMOTE CONTROL ....ccccociiiiiiiiiieiiiiiceeenteeee e 108
ROAD LIGHTS .ottt ettt sttt s s e 110
CLUTCH LINKAGE ...c.oooiiiiiiiiintetceeetcteteseetee ettt 112
AIR BRAKE ASSEMBLY NO. 1 .ot 114
AIR BRAKE ASSEMBLY NO. 2 ...iooiiiiiiiiiiiececieneeteene et 116
ABS DOUBLE RELEASE FRONT ASSEMBLY ....cocoivviiininiciecncneeene 118
ABS DOUBLE RELEASE REAR ASSEMBLY .....cccocoeiininiiiiiniiieiciee, 120
AXLE ASSEMBLY ..ottt s 122
POWER SHAFT ASSEMBLY ..c.oortiiiiiiiinineeieieneeectentese et 124
ENGINE SHROUD 3306 ASSEMBLY ......cccceiiniiniiiiniiieieceeeeeee e 126
ENGINE SHROUD 3406 ASSEMBLY .....ccceeotininiiniiienenentenieneeeeeenie e 128
DECALS ...ttt ettt ettt s st s e 130

HD-10P EC Documentation Comment Form ....ccecvrsnnnssnnnnnnnns 133

iv HD-10P EC SERIES V PARTS REFERENCE



DURATECH"

HD-10P EC

Industrial Tub Grinder
Series V

Serial Number HI0478 & Up

Manual 2:
Parts Reference

HD-10P EC SERIES V PARTS REFERENCE 1



MAIN FRAME ASSEMBLY

HD-10P ECSERIESV PARTS REFERENCE




MAIN FRAME ASSEMBLY

ITEM PART NO. QTY. PART DESCRIPTION
1 4100189 1 CYL\HYD\2X2-1/2\1-ROD
2 4700404 2 CROSS SHAFT COUPLER
3 4702065 1 SHFT\CPLR\JACK\DUAL\1X43
4 4702067 1 FRM\HITCH\PINTLE\EURO
5 4702079 1 LADDER\SERVICE\RAD\HD10
6 4702114 2 BRKT\LT\TAIL\EURO\HD-10
7 4702163 1 BRKT\HOOK\PLFRM\HD10
8 4702165 1 CAM\HOOK\PLFRM\HD10
9 4702170 1 DECK\SERVICE\HD10
10 4702180 3 DECK\SERVICE\RTR\FRONT
11 4702182 6 CSHN\TANK\FUEL\HD1098
12 4702240 2 BRKT\TANK\AIR\HD1098
13 4702268 2 STRAP\TANK\AIR\HD1098
14 4702269 2 TANK\FUEL\HD1098
14A 4702662 1 TANK\FUEL\RH\HD 1098
15 4702345 1 JACK\LH\FRM\MN\HD 1098
16 4702346 1 JACK\RH\FRM\MN\HD1098
17 4702374 1 FRM\MAIN\GRDR\HD 1098
18 4702376 1 TANK\OIL\EUROPEAN
19 4702382 1 BRKT\PLT\LICENSE
20 4702467 2 BRKT\STEP\PLFRM\EUROPEAN
21 4702468 1 BRKT\STEP\PLFRM\EUROPEAN
22 4702474 1 SHLD\VLV\HYD\REAR
23 4702475 1 BRKT\SHLD\VLV\HYD\REAR
24 4702476 2 CVR\HOLE\MNT\LT\TAIL
25 4702477 1 LDDR\DECK\SERVICE\RTR\EURO
26 4702478 1 BRKT\LATCH\STEP
27 4702479 1 LATCH\STEP
28 4702480 1 SPCR\LATCH\STEP
29 4702486 1 BRKT\LIGHT\CLEARANCE\EURO
30 4702487 1 BRKT\LIGHT\CLEARANCE\EURO
31 4702488 1 CHNNL\WIRE\LIGHT\EURO
32 4702489 1 CHNNL\WIRE\LIGHT\EURO
33 4800003 22 BOLT\HEX\3/8X1
34 4800010 8 BOLT\HEX\5/8X2
35 4800033 2 BOLT\HEX\5/8X
36 4800098 16 BOLT\HEX\3/8X1-1/4\NC
37 4800106 4 BOLT\HEX\5/8X1-1/2
38 4800114 13 BOLT\HEX\1/2X2
39 4800115 3 BOLT\HEX\3/4X2-1/2
40 4800140 2 BOLT\HEX\1X3
41 4800146 4 BOLT\HEX\3/8X2
42 4900001 14 NUT\HEX\1/2\NC
43 4900002 32 NUT\HEX\3/8\NC
44 4900004 3 NUT\HEX\3/4\NC
45 4900005 12 NUT\HEX\5/8\NC
46 4900023 4 NUT\TPLCK\3/8
47 4900127 2 NUT\TPLCK\1
48 5000001 54 WASH\FLAT\3/8
49 5000003 12 WASH\LOCK\5/8
50 5000004 26 WASH\FLAT\1/2

HD-10P ECSERIESV PARTS REFERENCE



MAIN FRAME ASSEMBLY

HD-10P SERIESVY PARTS REFERENCE



MAIN FRAME ASSEMBLY

ITEM

51
52
53
54

55

PART NO.

5000006
5000012
5000019
7500811
4501147
4800620
7500669

NOT SHOWN

1100128
5800002

7500309
4800271
4900070

4702912
4702913

QTy.

14

= ONDN

6.5FT

QN

PART DESCRIPTION

WASH\LOCK\1/2

WASH\LOCK\3/4

WASH\LOCK\3/8
CAP\FUEL\5343-15\600SERS\W\LOWPRESS;RELIEF
FLANGE\TUBE\FILLATANK\FUEL
SCR\CAP\ALN\6-32X3/8\BLK

GAUGE\SENDING UNIT

CHAIN\5/16\HIGH TEST
5/16" SLIP HOOK

PINTLE HITCH 4 BOLT
BOLT\HEX\5/8X2-1/2
NUT\HEX\5/8\GR8\NC

TRCK\SCRN\1"SCRN\HD 10V
SUP\SCRN\RTR\FRM\MN\HD10V

HD-10P SERIESV PARTS REFERENCE



TUB DRIVE ASSEMBLY S.N. 0478 -

0533

28\8
e

HD-10P ECSERIESV PARTS REFERENCE




TUB DRIVE ASSEMBLY S.N. 0478 - 0533

ITEM _ PART NO.

QTY.

PART DESCRIPTION

1000122
1000138
1000152
1100070

1100094
1100162
1100208
2000501

9 3900005
10 3900010

11 4701707
12 4702083
13 4702085
14 4702086
15 4702087
16 4702349
17 4702666
18 4800034

19 4800077
20 4800114
21 4800115
22 4800178
23 4900001
24 4900002
25 4900004
26 4900104
27 5000001
28 5000004
29 5000006
30 5000019

31 6100005
32 6200004

33 6200007
34 6200008
36 4702384

O ~NO O WN--

A A NNANOOR 2TON2NNMAERAN_RACAACAAN2 A NNN=2 NN

SPKT\80\B\30\1-1/2\3/8KW\1-1/2THRU
SPKT\80\B\30\1-1/2\3/8KW\2THRU
SPKT\80\B\12\1-1/4\5/16KW
CHAIN\2080\CL

CHAIN\2080\157
chn\60
CHAIN\60DBL\17
BRG\PB\1-1/2\2BOLT

MTR\HYD\14.9\2000\SAE;A
MTR\HYD\24\2000\SAE;A

SHFT\DR\TUB\1-1/2X15-1/2
FRM\TIGHTENER\CHAIN\TUB
PIN\HINGE\BRKT\MOTOR\ORBIT
BRKT\MOTOR\ORBIT\LH\TUBDRIVE
BRKT\MOTOR\ORBIT\RH\TUBDRIVE
BOLT\FRM\DR\TUB\HD1098
BRKT\TNSN\SPG\FRM\DR\TUB
BOLT\HEX\3/8X1-1/2

BOLT\HEX\1/2X5-1/2
BOLT\HEX\1/2X2
BOLT\HEX\3/4X2-1/2
BOLT\HEX\1/2\1-3/4
NUT\HEX\1/2\NC
NUT\HEX\3/8\NC
NUT\HEX\3/4\NC
NUT\JAM\3/4\NC
WASH\FLAT\3/8
WASH\FLAT\1/2
WASH\LOCK\1/2
WASH\LOCK\3/8
SPRNG\.2490T\13/16ID\1-5/160D\2-3/8LOA
KEY\SQ\5/16X1-1/2
KEY\SQ\3/8X1-1/2
KEY\SQ\3/8X1-1/2
BRKT\DRIVE\TNSN\SPRING

HD-10P ECSERIESV PARTS REFERENCE



TUB DRIVE ASSEMBLY S.N. 0534 & UP

28\8
-y L

HD-10P ECSERIESV PARTS REFERENCE




TUB DRIVE ASSEMBLY S.N. 0534 & UP

ITEM _ PART NO.

QTY.

PART DESCRIPTION

1 1000122
2 1000138
3 1000152
4 1100070
5 1100094
6 1100162
7 1100208
8 2000501
9 3900005
10 3900010
11 4701707
12 4702083
13 4702085
14 4702086
15 4702087
16 4702349
17 4702666
18 4800034
19 4800077
20 4800114
21 4800115
22 4800178
23 4900001
24 4900002
25 4900004
26 5000001
27 5000004
28 5000006
29 5000019
30 6100005
31 6200004
32 6200007
33 6200008
36 4702384

A A NNBANOORON 22NNARA A O O O AN NN NN

SPKT\80\B\30\1-1/2\3/8KW\1-1/2THRU
SPKT\80\B\30\1-1/2\3/8KW\2THRU
SPKT\80\B\12\1-1/4\5/16KW
CHAIN\2080\CL

CHAIN\2080\157

CHAIN\8OH\CL

CHAIN\80H\45
BRG\PB\1-1/2\2BOLT
MTR\HYD\14.9\2000\SAE;A
MTR\HYD\24\2000\SAE;A
SHFT\DR\TUB\1-1/2X15-1/2
FRM\TIGHTENER\CHAIN\TUB
PIN\HINGE\BRKT\MOTOR\ORBIT
BRKT\MOTOR\ORBIT\LH\TUBDRIVE
BRKT\MOTOR\ORBIT\RH\TUBDRIVE
BOLT\FRM\DR\TUB\HD 1098
BRKT\TNSN\SPG\FRM\DR\TUB
BOLT\HEX\3/8X1-1/2
BOLT\HEX\1/2X5-1/2
BOLT\HEX\1/2X2
BOLT\HEX\3/4X2-1/2
BOLT\HEX\1/2\1-3/4
NUT\HEX\1/2\NC

NUT\HEX\3/8\NC

NUT\HEX\3/4\NC

WASH\FLAT\3/8

WASH\FLAT\1/2

WASH\LOCK\1/2

WASH\LOCK\3/8
SPRNG\.2490T\13/16ID\1-5/160D\2-3/8LOA
KEY\SQ\5/16X1-1/2
KEY\SQ\3/8X1-1/2

KEY\SQ\3/8X1-1/2
BRKT\DRIVE\TNSN\SPRING

HD-10P ECSERIESV PARTS REFERENCE



CHAIN GUIDE ASSEMBLY

SINU OUD “SY0f “SHj0q 91/ Dursn aupyy of Ajquasso apinb uinyd> an1Ip g1} U

§04 ¢
OWDJY AATID NE JO JaUJ0d UL S8y Q[ /¢ (Z) |]14p pup yound Jajuey 'y

U0y sup Suoad penl proprun dn o Apquasso api(S “UIbyd qny Ay} U0 VOIS YiIj €
QWD) 9NTID YD N JO 4ausod Jpau fubiy uo Apquassn an|4 "7

PIOIYS Jaf 0d qny fuod) puoy jubiy uady |

*
|

SNOTLONYLSNT ATBWISSY 3CIND NIVHD

¢19¢0LY
019¢0Ly
1192010

HD-10P ECSERIESV PARTS REFERENCE

10



CHAIN GUIDE ASSEMBLY

PART NO.

QTY.

PART DESCRIPTION

4702631

4702610

4702611
4702612

CHAIN\GUIDE\TUB\KIT\UPDATE

BRACKET\GUIDE\CHAIN\TUB
PLASTIC\1/4X2-1/2\UHMW\PUNCHED
BRACKET\GUIDE\CHAIN

HD-10P ECSERIESV PARTS REFERENCE

11



TUB PLATFORM ASSEMBLY

12

HD-10P ECSERIESV PARTS REFERENCE




TUB PLATFORM ASSEMBLY

ITEM PART NO. QTY. PART DESCRIPTION
1 4701587 2 GUARD\TWINE\UPPER
2 4702084 1 PIN\HINGE\FRM\DRIVE\TUB
3 4702089 2 PL\HOLDDOWN\SCRN\PLFRM
4 4702091 2 BRKT\SHLD\CHAIN\TUB\SIDE\LH
5 4702092 2 BRKT\SHLD\CHAIN\TUB\SIDE\RH
6 4702132 2 SHLD\RLLR\TUN\LH
7 4702133 2 SHLD\RLLR\TUB\RH
8 4702134 4 LATCH\SHLD\RLLR\TUB
9 4702136 2 SHLD\CHAIN\TUB\SIDE
10 4702138 8 BRKT\SHLD\RLLR\TUB
11 4702186 2 SHLD\DR\TUB\TOP
12 4702229 2 DOOR\ACCESS\DRIVE\TUB
13 4702230 8 CATCH\LATCH\SHLD\RLLR\TUB
14 4702231 2 BRKT\LATCH\SHLD\RLLR\TUB\LH
15 4702232 1 SHLD\REAR\RLLR\TUB
16 4702277 1 CVR\DR\TUB\REAR\RH
17 4702351 1 CVR\DR\TUB\REAR\LH
18 4702406 2 BRKT\LATCH\SHLD\RLLR\TUB\RH
19 4702499 1 TUBE\KEEPER\FRM\DR\TUB
20 4702610 1 BRKT\GUIDE\CHAIN\TUB
21 4702611 1 PL\WEAR\GUIDE\CHAIN\TUB
22 4702612 1 BRKT\GUIDE\CHAIN
23 4702656 1 FRM\PLTFRM\GRDR\TILT\QODEG
23A 4701704 1 SEAL\TUB\FLR\34-3/4\HD10
23B 4702323 6 SEAL\TUB\FLR\43-1/2\HD10
24 4800003 78 BOLT\HEX\3/8X1
25 4800034 8 BOLT\HEX\3/8X1-1/2
26 4800098 8 BOLT\HEX\3/8X1-1/4\NC
27 4800115 18 BOLT\HEX\3/4X2-1/2
28 4800188 1 BOLT\HEX\1/2X2
29 4800601 2 BOLT\HEX\1X9\NC
30 4900002 40 NUT\HEX\3/8\NC
31 4900004 22 NUT\HEX\3/4\NC
32 4900015 2 NUT\NYLOCK\\NC
33 4900023 40 NUT\HEX\3/8\NC
34 5000001 118  WASH\FLAT\3/8
35 5000012 18 WASH\LOCK\3/4
36 5000019 62 WASH\LOCK\3/8
37 6100073 4 SPRING\EXT\.55W X 1/20.D. X 3
38 PRESRLLR1 1 PRESSURE ROLLER ASSEMBLY
39 TUBRLLR1 1 TUB ROLLER ASSEMBLY
40 4100144 1 CYL\HYD\4X30\1-3/4 ROD\
41 4701590 1 PIN\HINGE\PLFRM\FRM\MN
42 4701592 1 PIN\PIVOT\CYL\TILT\RODEND

HD-10P ECSERIESV PARTS REFERENCE

13



TUB ASSEMBLY

14

HD-10P ECSERIESV PARTS REFERENCE




TUB ASSEMBLY

ITEM PART NO. QTY. PART DESCRIPTION
2 4700399 4 TUB DRIVE TEETH HD10
3 4701546 1 TUB\HD-10
4 4701941 8 PETAL\TUB\HD10
5 4701965 1 RING\TUB;FLANGE\TOP\HD10\96
6 4701966 8 CHAN\SPLC\PETAL\TUB
7 4800061 8 BOLT\CRG\1/2X1-1/2NC
8 4900001 8 NUT\HEX\1/2\NC
9 5000004 8 WASH\FLAT\1/2
10 5000006 8 WASH\LOCK\1/2

HD-10P ECSERIESV PARTS REFERENCE

15



TUB ROLLER ASSEMBLY

16

HD-10P ECSERIESV PARTS REFERENCE




TUB ROLLER ASSEMBLY

ITEM PART NO. QTY. PART DESCRIPTION
TUBRLLR1 1 TUB ROLLER ASSEMBLY
1 1200013 1 RLLR\TUB\1-1/2\W/O FLANGE
2 2000062 2 BRG\CYL\1-1/2\W/ECC
3 4702007 1 BRG\PB\RLLR\TUB\ASY\W/BEARING INSERTS
4 4800114 4 BOLT\HEX\1/2X2
5 4900001 4 NUT\HEX\1/2\NC
6 5000004 4 WASH\FLAT\1/2
7 5000006 4 WASH\LOCK\1/2

HD-10P ECSERIESV PARTS REFERENCE

17



RRRRRRRRRRRRRRRRRRRRRR




PRESSURE ROLLER ASSEMBLY

ITEM __ PART NO. QTY. PART DESCRIPTION

4700886 PRESSURE ROLLER COMP. 11"

includes items 1-10, 13,14,16(5),17 and cotter key
1 2900004 1 CUPAINNER\WHEEL HUB
2 2900018 1 CONE\WHEELHUB
3 2900055 1 SEAL\WHEEL HUB
4 2900056 1 CUP\OUTER\WHEEL HUB
5 2900057 1 HUB\5-BOLT\(985\COMPLETE
includes items 1-8,13,14,17

6 2900061 1 CONE\OUTER\WHEEL HUB
7 2900064 1 CAP\WHEEL HUB
8 2900138 1 HUB\WITH CONES\W/NUTS
9 4700115 1 PRESSURE DRUM
10 4700235 1 PRESSURE ROLLER STAND 11 SP
11 4800114 4 BOLT\HEX\1/2X2
12 4900001 4 NUT\HEX\1/2INC
13 4900094 5 NUT\TAPER\WHEEL\1/2\NF
14 4900112 1 NUT\SLOT\5/8\NF
15 5000004 8 WASH\FLAT\1/2
16 5000006 9 WASH\LOCK\1/2
17 5000094 1 WASH\SPINDLE\5/8
Not Shown

4800172 1 PIN\COTTER\1/8X2

HD-10P ECSERIESV PARTS REFERENCE

19



ROTOR ASSEMBLY

HD-10P ECSERIESV PARTS REFERENCE

20



ROTOR ASSEMBLY

ITEM PART NO. QTY. PART DESCRIPTION
1 2000525 2 BRG\PB\3-1/2\NEW STYLE
2 3800111 4 FTG\LUB\1/8MPX1/8FP\90D
3 3800243 2 FTG\LUB\1/8MP\VENTED SIGHT GLASS
4 3800248 2 FTG\LUB\1/8MPX1/8FP\90D
5 3800242 2 FTG\3/8MPX1/8FP\BUSH
6 4700033 1 WASHER\THRUST\8X4-9/16
7 4700470 66 SPCR\SHOCK\1.291DX1.25
8 4700513 2 SHIM\BRG\7GAX4-1/2X5
9 4700519 2 PL\RTR\MVBL\8.030IDX1/4
10 4700598 2 NUT\RTR\4-1/2IDX2
11 4700667 17 PL\RTR\4-1/2IDX1
12 4700668 2 PL\RTR\END\TPPD\4-1/2IDX1
13 4702383 1 RTR\NEW\43X1.25RD\1PLT\3.5BRG
w/out hammers, rods, or bearings
14 4700702 1 SPKT\60\20\3-1/2\SENSOR
15 4700716 18 SPCR\RTR\1.373\8.60DX4.5ID
16 4700788 1 SHFT\RTR\4-1/2X68-3/8\3.5BRG\SN276
17 4800063 8 BOLTMHEX\3/4X4
18 4800085 8 BOLTHEX\1/2X1
19 4800272 4 SCR\SET\ALN\1/2X2\NC
20 4900004 8 NUT\HEX\3/4\NC
21 5000004 8 WASH\FLAT\1/2
22 5000005 16 WASH\FLAT\3/4
23 5000006 8 WASH\LOCK\1/2
24 5000012 8 WASH\LOCK\3/4
25 5200108 66 HAMMER\SWING\3/4X3
25 OPTION 5200109 66 HAMMER\SWING\1X3\SUPREME
26 5300104 8 43X1-1/4 HAMMER ROD
27 6200034 2 KEY\RECT\1/2X5/8X18-1/4
28 6200035 1 KEY\RECT\1/2X5/8X6-1/4
29 3SCRN 1 SCRN\3
30 4SCRN 1 SCRN\4
31 5200107 FIXED HAMMER_COMPLETE
32 4800572 1 BOLT\HEX\5/8X3-1/2\NF\GR8
33 4800573 1 BOLT\HEX\5/8X4-1/2\NF\GR8
34 4900143 2 NUT\TOPLOCK\5/8\NF\GR8
35 5200105 1 HMMR\FIXED\BASE\2-BOLT
36 5200174 1 HMMR\TIP\2-BOLT\KENNAMTL
NOT SHOWN
4701795 SCREEN HOLDDOWN
4702660 PLATE\GEYSER\HD10 SERIES V
SCREEN OPTIONS
PART DESCRIPTION
4701696 SCREEN 1" HOLE 1/2" MAT W/DOUBLER
4702621 SCREEN 1-1/2" HOLE 1/2" MAT W/DOUBLER
4701521 SCREEN 2" HOLE 1" THICK
4701522 SCREEN 3" HOLE 1" THICK
4701523 SCREEN 4" HOLE 1" THICK
4701524 SCREEN 5" X 7" HOLE 1" THICK
4701823 SCREEN 6" X 8" HOLE 1" THICK

HD-10P ECSERIESV PARTS REFERENCE 21






ROTOR BEARING ASSEMBLY

ITEM _ PART NO. QTY. PART DESCRIPTION

1 2000525 1 BRG\PB\3-1/2\NEW STYLE

2 2000040 1 BRG\3-1/2

6 2000523 1 BRG\PB\HSNG\3-1/2
2000041 1 SLV,NUT,WASH\3-1/2

COMPONENTS FOR PART #2000041

3 1 SLEEVE

4 1 LOCKNUT

5 1 LOCKWASHER
2001010 2 SEAL\GREASE;OIL\3-1/2

COMPONENTS FOR PART #2001010
7 2 E RING
8 2 V RING

HD-10P ECSERIESV PARTS REFERENCE

23



ROTOR BOX ASSEMBLY

[ W]

24

HD-10P ECSERIESV PARTS REFERENCE




ROTOR BOX ASSEMBLY

ITEM _ PART NO. QTY. PART DESCRIPTION

1 4700777 8 CLMP\HOSE\1/2

2 4701572 1 GUIDE\HOSE\PLFRM;ASSY\FRM

3 4701718 1 BUSHWMNT\ARM\GUIDE\HOSE

4 4702088 1 FRM\MAIN\GRDR\HD 1098

5 4702157 1 DFLCTRUN\REAR\LH\CNVYR\BELLY
6 4702158 1 DFLCTRAN\REAR\RH\CNVYR\BELLY
7 4702159 1 DFLCTRUN\FRNT\LH\CNVYR\BELLY
8 4702160 1 DFLCTRUN\FRNT\RH\CNVYR\BELLY
9 4702180 3 DECK\SERVICE\RTR\FRONT

10 4702194 1 PL\SEAL\FRONT\CNVYR\BELLY

11 4702324 2 SEAL\BOX\CYL\HD1098

12 4800034 8 BOLT\HEX\3/8X1-1/2

13 4800070 2 BOLT\HEX\1/2X2-1/2

14 4800098 11 BOLT\HEX\3/8X1-1/4\NC

15 4800135 1 BOLT\HEX\1/2X3-1/2

16 4800515 4 BOLT\HEX\3/8X3-1/4\NC

17 4900001 3 NUT\HEX\1/2\NC

18 4900002 23 NUT\HEX\3/8\NC

19 5000001 30 WASH\FLAT\3/8

20 5000004 5 WASH\FLAT\1/2

21 5000006 3 WASH\LOCK\1/2

22 5000019 23 WASH\LOCK\3/8

HD-10P ECSERIESV PARTS REFERENCE






BELLY CONVEYOR ASSEMBLY

ITEM _ PART NO. QTY.

PART DESCRIPTION

1 1000054
2 1000081
3 1100064
4 1100066
5 1700178
6 1700051
6A 1700131
7 2000301
8 2000501
9 3900014

10 4700525
11 4700526
12 4700532
13 4700533
14 4701539
15 4701540
16 4701541
17 4701542
18 4701694
19 4701695
20 4702155
21 4702156
22 4702178
23 4702233
24 4800003
25 4800034
26 4800077
27 4800082

A RN AN A A a N = a2 aaapfNDDNNNMNN_LCNNNOO) A A A A A

SPKT\60\B\18\1-1/4\5/16KW
SPKT\60\B\18\1-1/2\3/8KW
CHN\60DBL\CL
CHAIN\6ODBL\17
BELT\CNVYR\VCLEAT\30X216
LCNG\CBL\3/16X30\NYL
LCNG\R-2\30 CBL
BRG\FLG\CAST\1-1/4\2BOLT
BRG\PB\1-1/2\2BOLT
MTR\HYD\9.6\2000\1-1/4SH
ADJ ROD

BEARING BRACKET
BUSH\1\.5\1-3/16L
BUSH\1\1/2\5/16

BRKT\SLIDE\BRNG\DR\LH\CNVYR\BELLY

BRKT\MTR\ORBIT\CNVYR\BELLY
RLLR\DRIVE\39-3/4X6\CNVYR\BELLY
RLLR\IDLER\39X6\CNVYR\BELLY
BRKT\SL\BRNG\DR\RH\CNVYR\BELLY
BRKT\TGHTNER\RLLR\CNVYR\BELLY
CHAN\COV\CNVYR\BELLY\LH
CHAN\COV\CNVYR\BELLY\RH
FRM\CNVYR\BELLY\HD1098
COVACNVYR\BELLY\HD1098
BOLT\HEX\3/8X1

BOLT\HEX\3/8X1-1/2
BOLT\HEX\1/2X5-1/2
BOLT\HEX\1/2X1-1/2

28 4800114 2 BOLT\HEX\1/2X2
29 4900001 20 NUT\HEX\1/2\NC
30 4900002 2 NUT\HEX\3/8\NC
31 5000001 10 WASH\FLAT\3/8
32 5000004 19 WASH\FLAT\1/2
33 5000006 15 WASH\LOCK\1/2
34 5000019 8 WASH\LOCK\3/8
35 6100027 2 SPRING\COMPRESSION
36 6200007 1 KEY\SQ\3/8X1-1/2
NOT SHOWN
PART NO. QTY. PART DESCRIPTION
1700053 1 LCNG\FSTNR\187 w/STAPLE\30
1700130 LCNG\R-2\30
1700132 LCNG\RIVET\R-2
1700137 LCNG\TOOL\R-2\APP

HD-10P ECSERIESV PARTS REFERENCE

27



BELLY CONVEYOR SEALS

/

28

HD-10P ECSERIESV PARTS REFERENCE




BELLY CONVEYOR SEALS

ITEM _ PART NO. QTY. PART DESCRIPTION

1 4501261 2 DBLR\SEAL\CNVYR\BELLY

2 4501289 1 BRKMSEAL\MATL\CNVYR\FRONT
3 4702640 2 PL\SEAL\CNVYR\BELLY\SIDE

4 4501288 1 SEALWMATL\CNVYR\BELLY\FRONT

HD-10P ECSERIESV PARTS REFERENCE






LOWER DISCHARGE CONVEYOR

ITEM PART NO. QTY. PART DESCRIPTION
1 1700078 1 LCNG\CBL\1/8X24
2 1700104 1 BELT\CNVYR\24X548
3 2000303 2 BRG\FLG\1-1/2\BOLT
4 4700776 10 CLMP\HOSE\3/8
5 4701528 1 BRKT\ADJTRACKING\CNVYR\DISCH
6 4701529 1 HOOK\ROD\TGHTNR\BELT\CNVYR\DISCH
7 4701551 1 BRKT\MTG\RH\CNVYR\DISCH
8 4701552 1 BRKT\MTG\LH\CNVYR\DISCH
9 4701553 2 BUSH\HINGE\CNVYR\DISCH
10 4701555 1 RLLR\IDLER\35-1/2X8\CNVYR\DISCH\HD10
11 4701558 3 CLMP\HOSE\3/4
12 4702140 1 FRM\SCRPR\BELT\CNVYR\DISCH
13 4702184 1 DFLCTR\CNVYR\DISCH\LH\HD1098
14 4702185 1 DEFLCTR\CNVYR\DISCH\RH\HD1098
15 4702187 1 BRC\DEFLCTR\CNVYR\DISCH
16 4702192 2 FLT\DBL\SCRPR\CNVYR\DISCH
17 4702193 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
18 4702211 1 FRM\CNVYR\DISCH\LOWER
19 4702473 2 SCRPR\BELT\CNVYR\DISCH
20 4800003 12 BOLT\HEX\3/8X1
21 4800029 7 BOLT\HEX\3/8X2-1/2
22 4800079 1 BOLT\HEX\5/8X2-1/2
23 4800158 6 BOLT\HEX\5/8X4-1/2
24 4800178 8 BOLT\HEX\1/2X1-1/2
25 4800185 2 PIN\CLEVIS\1X3
26 4800203 6 PIN\COT\5/32X2
27 4900001 8 NUT\HEX\1/2\NC
28 4900002 13 NUT\HEX\3/8\NC
29 4900005 4 NUT\HEX\5/8\NC
30 4900012 2 NUT\TPLCK\5/8\NC
31 5000001 12 WASH\FLAT\3/8
32 5000002 12 WASH\FLAT\5/8
33 5000003 4 WASH\LOCK\5/8
34 5000006 8 WASH\LOCK\1/2
35 5000019 13 WASH\LOCK\3/8
36 8900107 2 PIN\1\3-5/8
37 4100175 2 CYL\HYD\3X36\PARALLEL
NOT SHOWN
PART QTY. PART DESCRIPTION
1700083 1 LCNG\#125\24\ w/STAPLES

HD-10P ECSERIESV PARTS REFERENCE

31



UPPER DISCHARGE CONVEYOR

32

HD-10P ECSERIESV PARTS REFERENCE




UPPER DISCHARGE CONVEYOR

ITEM _ PART NO. QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHN\60DBL\CL

4 1100066 1 CHAIN\G6ODBL\17

5 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL

6 3900010 1 MTR\HYD\24\2000\SAE;A

7 4701556 1 RLLR\DRW\36-1/2X8\CNVYR\DIS

8 4701860 1 GUARD\BELT\CNVYR\DISCH\UPPER
8A 4701909 1 GUIDE\BELT\CNVYR\UPPER

9 4701861 1 GUARD\BELT\CNVYR\DISCH\LOWER
10 4702203 1 BRKT\MTR\DRVACNVYR

11 4702204 2 STRAP\REINFRC\GUIDE\BRG

12 4702205 2 BOLMNADJRLLR\DRVACNVYR

13 4702206 2 GUARD\SPKT\CPLG\DRVA\CNVYR

14 4702212 1 FRM\CNVYR\DISCH\UPPER\HD 1098
15 4702333 1 UPPER DISCHARGE CONVEYOR ASSM
16 4800003 8 BOLT\HEX\3/8X1

17 4800098 8 BOLT\HEX\3/8X1-1/4\NC

18 4800114 2 BOLT\HEX\1/2X2

19 4800146 4 BOLT\HEX\3/8X2

20 4800185 2 PIN\CLEVIS\1X3

21 4800203 6 PIN\COT\5/32X2

22 4800580 2 BOLT\HEX\3/8X1

23 4900001 2 NUT\HEX\1/2\NC

24 4900002 16 NUT\HEX\3/8\NC

25 4900005 6 NUT\HEX\5/8\NC

26 4900030 2 NUT\NYLOCK\3/8\NC

27 4900110 2 NUT\FLG\SERR\5/8\NC

28 5000001 12 WASH\FLAT\3/8

29 5000002 6 WASH\FLAT\5/8

30 5000004 2 WASH\FLAT\1/2

31 5000006 2 WASH\LOCK\1/2

32 5000019 12 WASH\LOCK\3/8

33 6200004 1 KEY\SQ\5/16X1-1/2

34 6200027 1 KEY\SQ\3/8X1-1/4

35 7500635 2 CUSH\RBBR\7-3/4X2-7/16X2

36 8900107 2 PIN\1\3-5/8

37 4100175 2 CYL\HYD\3X36\PARALLEL

HD-10P ECSERIESV PARTS REFERENCE



MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE

34

HD-10P ECSERIESV PARTS REFERENCE




MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE

ITEM PART NO. QTY. PART DESCRIPTION
4701527 RLLRIMAG\ASSY\COMP\24\HD10
1 4700137 2 BRKT\MTG\REAR\CHUTE\RLLR\MAGNETIC
2 4700138 2 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC
3 4701526 1 CHUTE\DISCH\RLLR\MAGNETIC
4 4701532 1 XTNSN\CHUTE\DISCH\RLLR\MAGNETIC
5 4701533 1 SHFT\RLLR\MAG\24
6 6200007 2 KEY\SQ\3/8X1-1/2
7 7500624 1 PUL\MAG\8X24\W/0 SHAFT
4800003 12 BOLT\HEX\3/8X1
4900002 12 NUT\HEX\3/8\NC
5000001 8 WASH\FLAT\3/8
5000019 12 WASH\LOCK\3/8
7500824 RLLR\MAG\8X24\W/KEYED\SHAFT

(includes 5, 6, 7)

HD-10P ECSERIESV PARTS REFERENCE

35



MAGNETIC ROLLER ASSEMBLY W/FOLDING CHUTE

36

HD-10P ECSERIESV PARTS REFERENCE




MAGNETIC ROLLER ASSEMBLY W/FOLDING CHUTE

ITEM _ PART NO. QTY. PART DESCRIPTION

4702878 ROLLER\MAGNETIC\ASSEMBLY\COMPLETE\24"
1 4701533 1 SHFT\RLLR\MAG\24
2 4702851 1 CHUTE\DISCH\RLLR\MAGNETIC
3 4702852 2 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC
4 4702853 2 BRKT\MTG\FR\CHUTE\RLLR\MAG
5 4702870 2 CABLEASSY\HD10\MAG\RLLR
6 4702871 2 PIN\HANDLE\MAG\CHUTE\HD-10
7 4702876 2 BRKT\PINNCHUTE\MAG\HD10
8 4800003 4 BOLT\HEX\3/8X1
9 4800013 4 BOLT\HEX\5/16X1
10 4800098 2 BOLT\HEX\3/8X1-1/4\NC
11 4800110 2 PIN\COT\1/8X3/4
12 4800142 2 BOLT\HEX\3/8X1-3/4
13 4900002 4 NUT\HEX\3/8\NC
14 4900003 4 NUT\HEX\5/16\NC
15 4900023 6 NUT\TPLCK\3/8\NC
16 5000001 18 WASH\FLAT\3/8
17 5000022 4 WASH\LOCK\5/16
18 5000023 2 WASH\FLAT\5/16
19 6100064 2 SCRAPERSPRING
20 6200007 2 KEY\SQ\3/8X1-1/2
21 7500624 1 PUL\MAG\8X24\W/0 SHAFT
22 7500824 RLLR\MAG\8X24\W/KEYED\SHAFT

(includes 1, 20, 21)

HD-10P ECSERIESV PARTS REFERENCE



TUB COVER FRAME ASSEMBLY

HD-10P ECSERIESV PARTS REFERENCE

38



TUB COVER FRAME ASSEMBLY

ITEM _PARTNO.  QTY. PART DESCRIPTION
1 4702627 1 FRM\OBJATHROWN\TOP\HD10
2 4702628 1 FRM\OBJATHROWN\SIDE\HD10
3 4702629 1 FRM\LOWER\OBJ\THROWN
4 4702633 2 SCRN\WIRE\FRM\OBJ\THROWN
5 4702634 5 FLAT\CLMP\SCRN\FRM\OBJ\THROWN
6 4702635 2 ANGLE\SCRN\OBJATHROWN
7 4800029 16 BOLT\HEX\3/8X2-1/2
8 4800034 55 BOLT\HEX\3/8X1-1/2
9 4800081 4 BOLT\HEX\5/16X1-1/2
10 4800135 12 BOLT\HEX\1/2X3-1/2
11 4800601 4 BOLT\HEX\1X9\NC
12 4900001 12 NUT\HEX\1/2\NC
13 4900002 71 NUT\HEX\3/8\NC
14 4900003 4 NUT\HEX\5/16\NC
15 4900015 4 NUT\NYLCK\1\NC
16 5000001 126 WASH\FLAT\3/8
17 5000006 12 WASH\LOCK\1/2
18 5000019 71 WASH\LOCK\3/8
19 5000022 4 WASH\LOCK\5/16
20 7500635 2 CUSH\RBBR\7-3/4X2-7/16X2
21 4100185 4 CYL\HYD\3-1/2X8\TIE

HD-10P ECSERIESV PARTS REFERENCE

39



CONTROL PANEL ASSEMBLY

40 HD-10P ECSERIESV PARTS REFERENCE



CONTROL PANEL ASSEMBLY

ITEM _ PART NO. QTY. PART DESCRIPTION

1 4701726 1 BUSHWMTG\BRKT\W\CNTRL

2 4702198 1 CVR\TOP\PNL\CNTRL\HD1098

3 4702199 1 FRM\BTTM\PNL\CNTRL\HD 1098
4 4702200 1 CVR\FRONT\PNL\CNTRL\HD1098
5 4702234 1 BRKT\CNTRL\ENG\HD1098

6 4702235 1 BRKT\VLV\PNL\CNTRL\HD1098

7 4702236 1 DOOR\CNTRL\ENG\HD1098

8 4800003 3 BOLT\HEX\3/8X1

9 4800029 1 BOLT\HEX\3/8X2-1/2

10 4800034 1 BOLT\HEX\3/8X1-1/2

11 4800146 1 BOLT\HEX\3/8X2

12 4900002 5 NUT\HEX\3/8\NC

13 5000001 8 WASH\FLAT\3/8

14 5000019 5 WASH\LOCK\3/8

15 7500310 2 GROMMET\1-1/40DX17/32ID

16 7500667 1 LATCH\COMP\DOOR\ACCESS\W/KEYS

HD-10P ECSERIESV PARTS REFERENCE



GOVERNOR ASSEMBLY

[ o

900088
105008,
AL

P00y — 2 SN

o ﬁ/ /@\
e ~
31000¢) - < .w...
o

HD-10P ECSERIESV PARTS REFERENCE

42



GOVERNOR ASSEMBLY

PART NO. QTY. PART DESCRIPTION

4300009 1 SENSORWMAG\W/HARDWARE
4300018 1 WIRING HARNESS

4300034 1 NEW STYLE CONTROL BOX RCB93
4700118 1 BRKT\SNSR

4701753 1 BRKT\WIRE\SNSR

4800114 2 BOLT\HEX\1/2X2

4800154 1 SCR\RD\SLOT\1/4X1/2\NC
4800301 2 SCR\FLG\SERR\1/4X3/4\NC
4900001 2 NUT\HEX\1/2\NC

4900009 1 NUT\HEX\1/4\NC

4900057 1 NUT\JAM\3/4\NF

5000004 4 WASH\FLAT\1/2

5000006 2 WASH\LOCK\1/2

7500124 2 GROMMET\RUBBER\2757
7500219 1 1/4” WIRE CLAMP

4300053 VALVE\SERVO\20GPM\24\\CV93
4300064 1 VALVE\SERVO\15GPM\24VDC\CV98

SEE “FLOW CONTROL VALVE - CV 98”

PAGE 91

HD-10P ECSERIESV PARTS REFERENCE

43






BATTERY BOX ASSEMBLY

ITEM _ PART NO. QTY. PART DESCRIPTION

1 4701638 1 STRAP\ANGLE\BATT\43-3/4
2 4701639 3 STRAP\HOOK\BOX\BATT

3 4702273 1 COV\BOX\BATT\54

4 4702318 1 BOX\BATT\HD1098

5 5700002 2 BATT\12VDC

HD-10P ECSERIESV PARTS REFERENCE



TUB CIRCUIT-STANDARD

QL6700 ¥0 'SLET0LY “C8LT0 Y _
109410 YOAIANCD 9% JSOH 01 > 10000V
[y 3S0H
110007 = «— ¢ I50H
6 ISOH —=
MOV
- 1710007 —=<P A oobits
anl
L/ e J_ By 350H —
60IS0H T TR N BT IS0~
2 e Tpsl 3500 | pq| YL L3S0 [
__Hm// ¢ b r | - : . T
L I | $9000%H
N
» 07 350H m w ~ 7 300
ey | 18¢008¢
™~ (0% IS0H 8¢ ISOH
16 3S0H
C00006¢ 010006

HD-10P SERIESVY PARTS REFERENCE

46



RADIO OPTION

TUB CIRCUIT

0/€20/% 40 ‘CLET0LY C81T0L
LINDYID HOAIANGD ‘97 ISOH 0! = 1000077
1% 3SOH
L1000 = «—  IS0H
67 IS0H —=
WOvE
T 1210008 —<P A gl
anl
160000%
17 ISOH 065008 ¢y 3501 / e 930H
1y 4_ 8% 350H
60 3S0H T w0 | gy wel | 8T 3500
\ i, N ~ | | H
ety J6LIS0H | | P ‘) LSO T
ﬂf c 3 _ T m ! Ean
_ _« O | $9000¢Y
T N R 1950088
™~ (0 ISOH 8t 150H
16 3S0H -
C00006S 010006¢

47

HD-10PSERIESV PARTS REFERENCE



STANDARD

CONVEYOR CIRCUIT

9/8T0L% 80 CLCT0LY €81 C0LY
LINOYID AnL 7+ 3S0H 01

&> [000077

9% 350H
3508
ok L1000+ o
CESUIAN 050002¢
C60000% \ 1000k / 9600007 \
R —— - mmmm ; mmmmmmmmmmm o S
| N R
i 11 3508 | “@ ;LB |
ITER( T m_ mh N
| 013500 =1 T | LI0H188008€
B I L S IS S
e R
i =
A o4 A o ”NH \ N > o4 A
A T AT R P
] 0 3500 Eely 16 350 -} 3601 v
etes b 808 y— 2 3500 g 1501
QL 1] w307 RO L
IO~ | ya0onns = & S0 oL 010006¢
BRI L=
SO BN 4800007 e ..w mmmwM
BZH008E 19 mm%/ \s 3SOH PYISOH =[5 3508 52 3501
7 mmOI/ 7 95 350H ke B 10006
L [
N ' R— A g2 3501
- I i S
— 7/ 193504 85 3SOH R
66 3S0H 66 J50H (0704 HOAIANOD

LT Y40AIANOD

HD-10P SERIESVY PARTS REFERENCE

48



RADIO OPTION

CONVEYOR CIRCUIT

9/€T0LY ¥O 'TLETOLY CBITOLY

LINJKI 8L ‘24 350K 0L 10000+
9% I50H
~ 4 I50H
b5 S50 0500021
111000¢ ot
S [~ G IS0H
22 3504 ——
4301 | .
|1 350 |
"_
01 350H = | /®/
| L3504 18£008E
" e
N F EVEAI
T A 4 — A
67 3S0H 80 3500 o8 ISOH 91 350H
~ (¢ ISOH 13801 ¢ 34N — 1 350H 0¢ 350H
Y S 8 3S0H 1€ 350H =y 3401 ¢ 3001
| Sy P — 7 308 6y 350H
O LI 0! £ 3508 L O 2=
U R L |- | e |
€ J50H = 80000 G o _mm@._._ﬁw& 0100062
P 7800007 i
824008 Em%/ \EWOI PPIS0H = T IS0 52 350M
2 umOI/ \@231 b 710006
- | |
N | T T 82 350H
- |
SL1001Y K v N - ~—— 7710017 N0 HOATANDD
_ _4/ 29 350H 86 350 L
65 3504 — 65 350H 1101 S0GD

L4TH0A3ANDD

49

HD-10PSERIESV PARTS REFERENCE



TUB COVER OPTION

CONVEYOR CIRCUIT

9/£704¥ 40 'CLCTOLY “€BLE0LY

1INDYE 801 'Z¥ 3S0H 0L 100004+
3% I50H -
_mw% L1000%+ ﬂwﬂ
05 350H 000002+
960000%
............. N < ™ S350
V0 ]
|1 350H PE Mmq_
01 350H = LM /@//
8 3504 L3504 18£008E
“x
§ 350K NESVEA
\ LY P N P
91 350H
350 e CHNl—= | ¥ 30H 07 350H
o~ £ 3501 s Sy S 8 350H SESLINRN s i o 10
£ 350 P i _
ealont ST T 10! 1 350H S L3Nl —
\m 7 350H L= = — | 703504 "%_ £¥ 3504
mmwox vm, mwo_._ ™ .vwoooov mwﬂ.oo: ". IIIIII III_ o_.coomm m— umo_._
- 874008 15 3508 1800007 £ 350H <=9 TN
£ 3504 ~h IS0 BB | ¢ ISOH
87#008¢ 19 uwox/ \; 350H by 350H = 62 I50H
9 umoI/ \ 96 350 1%
L 1
| 350H N i L G200k 82 350K
G3S0H NWOO/dn 00 m m : ~ prI001y  3ARI0 YOAIANCD
1no/w L 79350H 85 350H
% et

LA 40AIANGD

HD-10P SERIESVY PARTS REFERENCE

50



& DURATECH'

Clearing the Way for a Better Tomorrow

HD-10P SERIESV PARTS REFERENCE

51



TUB ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS

20

ARROWS POINT UP

52

HD-10P ECSERIESV PARTS REFERENCE




TUB ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS

ITEM __PARTNO. _ QTY. PART DESCRIPTION
1 3800328 4 FTG\7/8MORX3/4MJIC\ADPT
2 3800381 1 GAUGE\3000PSI\REAR STEM
3 3800462 2 FTG\1-1/16NUTFJICS
4 3800463 1 FTG\1-1/16MORX1-1/16MJICX1-1/16MJIC\RUN;TEE
5 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT
6 3800474 1 FTG\7/16MJICX1/4FP\ADPT
7 3800477 4 FTG\3/4MORX3/4MJIC\ST
8 3800478 1 FTG\3/4MJIC3/4MJIC3/4FJICS\BR;TEE
9 3800481 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE
10 3800483 3 FTG\3/4MORX3/4MJICX3/4MJIC\RUN;TEE
11 3800484 2 FTG\3/4FJICSX3/4MJICX3/4MJIC\RUN; TEE
12 3800536 3 FTG\1-1/16MORX3/4MJIC\90
13 3800537 1 FTG\3/4MORX3/4MJIC\90
14 3800543 4 FTG\3/4FJICX7/16MJIC\ADPT
15 3800546 4 FTG\3/4MJICX3/4FJIC\Q0\SW
16 3800548 2 FTG\7/16MORX7/16FJIC\SW\ADPT
17 3800549 4 FTG\3/4NUTFJIC
18 3800550 2 VLV\CHECK\PRKR
19 3800553 1 FTG\1-1/16FJICX3/4MJIC\ADPT
20 3900005 1 MTR\HYD\14.9\2000\SAE;A
21 3900010 1 MTR\HYD\24\2000\SAE;A
22 4000065 1 NON-ADJUSTABLE RELIEF VALVE 1800P
23 4000095 1 VALVE\HYD\1-SPL\W/DETENT
24 4000144 1 VAVLE\HYD\SEL\OR
25 4300054 1 VALVE\SOLENOID\24\VWJEMM
26 4300064 1 VALVE\SERVO\15GPM\24VDC SEE PAGE 77
27 HOSE6 1
28 HOSE19 1
29 HOSE20 1
30  HOSE37 1
31 HOSE38 1
32 HOSE39 1
33 HOSE40 1
34 HOSE41 1
35 HOSE42 1
36 HOSE43 1
37 HOSE48 1
38 HOSE_2 1
39 HOSE_17 1
40 HOSE_18 1

HD-10P ECSERIESV PARTS REFERENCE

53



BELLY ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS

¢l

HD-10P ECSERIESV PARTS REFERENCE

54



BELLY ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800462 1 FTG\1-1/16NUTFJICS

2 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT

3 3800472 1 FTG\7/16MORX7/16MJIC\90

4 38005627 3 FTG\7/8MORX1-1/16MJIC\ST

5 3800535 1 FTG\7/8MORX1-1/16MJIC\90

6 3900014 1 MTR\HYD\9.6\2000\1-1/4SH

7 4000093 1 VALVE\HYD\2-SPL\3POS-4W\FOR-THRD
(CONVEYOR LIFT AND FOLD VALVE)

8 HOSE21

9 HOSE23

10 HOSE24
11 HOSE25
12 HOSE_28

R K L (UL (UL QK U (L U

13 TUBES
14 TUBE7
15 TUBES8
16 TUBE9
17 TUBE10

HD-10P ECSERIESV PARTS REFERENCE



TUB ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS
FOR REMOTE RADIO

56

HD-10P ECSERIESV PARTS REFERENCE




TUB ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS

FOR REMOTE RADIO

ITEM _ PART NO. QTY. PART DESCRIPTION

10 4000097
11 4000131
12 4300054

13 4300064
HOSEG 1

15 HOSE17A
16 HOSE19A
17 HOSE20A
18 HOSE2A
19 HOSE48A
20 HOSE_18A

VALVE\HYD\20GPM\1SPL\24V
VALVE\HYD\SOLENOID\24V
VALVE\SOLENOID\24WVWJEMM
VALVE\SERVO\15GPM\24VDC

1 3800381 1 GAUGE\3000PSNREAR STEM
2 3800462 2 FTG\1-1/16NUTFJICS
3 3800463 1 FTG\1-1/16MORX1-1/16MJICX1-1/16MJIC\RUN; TEE
3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT
3800474 1 FTG\7/16MJICX1/4FP\ADPT
6 3800477 2 FTG3/4MORX3/4MJIC\ST
7 3800481 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE
3800536 3 FTG\1-1/16MORX3/4MJIC\90
9 3800553 1 FTG\1-1/16FJICX3/4MJIDC\ADPT
1
2
1
1

[ G N U U G N

HD-10P ECSERIESV PARTS REFERENCE

57



CONTROL PANEL: CONVEYOR RUN WITH HYDRAULIC HOSES
AND FITTINGS #1

8

Lo

58

HD-10P ECSERIESV PARTS REFERENCE




CONTROL PANEL: CONVEYOR RUN WITH HYDRAULIC HOSES
AND FITTINGS #1

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90
2 3800381 1 GAUGE\3000PSI\REAR STEM

3 3800462 4 FTG\1-1/16NUTFJICS

4 3800463 1 FTG\1-1/16MORX1-1/16MJICX1-1/16MJIC\RUN; TEE
5 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT

6 3800474 1 FTG\7/16MJICX1/4FP\ADPT

7 3800481 2 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE
8 3800528 3 FTG\1-1/16MORX9/16MJIC\ST

9 3800532 2 FTG\1-1/16MORX1-1/16MJIC\45

10 3800536 2 FTG\1-1/16MORX3/4MJIC\90

11 3800542 3 FTG\1-1/16FJICX9/16MJIC\ADPT

12 4000065 2 NON-ADJUSTABLE RELIEF VALVE, 1800P

13 4000096 1 VLVAHYD\W/DETENT

14 4000108 1 VALVE\ELEC\30GPM\24V\2POS

15 4000111 1 VALVE\HYD\1SP\SPRNG;CNTR

16 4000130 1 VALVE\HYD\SOLENOID\24V

17 HOSE_1 1

18  HOSE_7 1

19 HOSE_10 1

20  HOSE_15 1

HD-10P ECSERIESV PARTS REFERENCE



CONTROL PANEL: CONVEYOR RUN WITH HYDRAULIC HOSES
AND FITTINGS #2

<>

L <>
o D

60

HD-10P ECSERIESV PARTS REFERENCE




CONTROL PANEL: CONVEYOR RUN WITH HYDRAULIC HOSES
AND FITTINGS #2

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800551 4 CLAMP\HOSE\1-1/4\4HOLES
2 4000096 1 VLVAHYD\W/DETENT

3 4000111 1 VALVE\HYD\1SP\SPRING:CNTR
4 HOSES5 1

5 HOSES 1

6 HOSE9 1

7 HOSE11 1

8 HOSE12 1

9 HOSE13 1

10 HOSE14 1

11 HOSE16 1

12 HOSE_7 1

13 TUBE5 1

14  TUBE7 1

15  TUBES 1

16 TUBE_1 1

17 TUBE_2 1

18 TUBE_3 1

19  TUBE_4 1

20  TUBE_6 1

HD-10P ECSERIESV PARTS REFERENCE

61



TUB TILT HYDRAULIC ASSEMBLY

62

HD-10P ECSERIESV PARTS REFERENCE




TUB TILT HYDRAULIC ASSEMBLY

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800453 1 FTG\3/4MORX9/16MJIC\90
2 3800483 2 FTG\3/4AMORX3/4MJICX3/4MJIC\RUN; TEE
3 3800530 3 FTG3/4MORX9/16MJIC\ST

4 3800531 2 FTG3/4AMORX7/16MJIC\ST

5 3800543 2 FTG\3/4FJICX7/16MJIC\ADPT
6 3800549 2 FTG\3/4NUTFJICS

7 3800551 4 CLAMP\HOSE\1-1/4\4HOLES

8 4000084 1 VALVE\HYD\30GPM\DBL\HOLD
9 4702492 1 STOP\CYL\PLFRM

10 HOSE31 1

11 HOSE32 1

12 HOSE33 1

13 HOSE34 1

14 HOSE44 1

15 HOSE45 1

16 TUBE5 1

17 TUBE? 1

18 TUBES 1

19  TUBE_1 1

20  TUBE_2 1

21 TUBE_3 1

22  TUBE_ 4 1

23 TUBE_6 1

24 4100144 1 CYL\HYD\4X30\1-3/4ROD

25 4100189 1 CYL\HYD\2X2-1/2\1-ROD

HD-10P ECSERIESV PARTS REFERENCE



HYDRAULIC CONVEYOR CYLINDER VALVES WITH HOSES AND
FITTINGS

07

64

HD-10P ECSERIESV PARTS REFERENCE




HYDRAULIC CONVEYOR CYLINDER VALVES WITH HOSES AND
FITTINGS

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90

2 3800428 2 MNFLD\DBL; TEE\BLK\3/4FOR

3 3800453 6 FTG\3/4AMORX9/16MJIC\90

4 3800462 1 FTG\1-1/16NUTFJICS

5 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT

6 3800481 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE

7 3800483 2 FTG\3/4AMORX3/4MJICX3/4MJIC\RUN;TEE

8 3800533 4 FTG\3/4MORX9/16MJIC\45

9 3800551 4 CLAMP\HOSE\1-1/4\4HOLES

10 4000065 1 NON-ADJUSTABLE RELIEF VALVE,1800P

11 4000084 1 VALVE\HYD\30GPM\DBL\HOLD

12 4000093 1 VALVE\HYD\2-SPL\3POS-4W\FOR-THRD
(CONVEYOR LIFT AND FOLD VALVE)

13 HOSE21

14 HOSE22
15 HOSE35
16 HOSE36
17 HOSE_29
18 HOSE_30
19 HOSE_51
20 HOSE_52
21 HOSE_53
22 HOSE_54

U L UL U U QU U G UL (UL (U G U (I §

23 TUBE5
24  TUBE7
25  TUBES
26 TUBE_1
27  TUBE_2
28  TUBE_3
29  TUBE 4
30 TUBE_6

SEE PAGE 54-55 “BELLY ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS” FOR OTHER
CONNECTIONS

HD-10P ECSERIESV PARTS REFERENCE



HYDRAULIC CONVEYOR CYLINDER VALVES WITH HOSES AND
FITTINGS FOR REMOTE RADIO OPTION

66

HD-10P ECSERIESV PARTS REFERENCE




HYDRAULIC CONVEYOR CYLINDER VALVES WITH HOSES AND
FITTINGS FOR REMOTE RADIO OPTION

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90
2 3800453 2 FTG\3/4MORX9/16MJIC\90

3 3800462 1 FTG\-1/16NUTFJICS

4 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT

5 3800481 1 FTG\-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE
6 3800483 2 FTG\3/4AMORX3/4MJICX3/4MJIC\RUN;TEE
7 3800533 2 FTG\3/4MORX9/16MJIC\45

8 3800551 4 CLAMP\HOSE\1-1/4\4HOLES

9 4000084 1 VALVE\HYD\30GPM\DBL\HOLD

10 4000105 1 VALVE\HYD\20GPM\25SPL\24V\EXPILOT
11 4000117 2 VALVE\HYD\SOLENOID\24V

12 HOSE22A 1

13 HOSE29A 1

14 HOSE30A 1

15 HOSE36A 1

16 HOSE51A 1

17 HOSE52A 1

18 HOSE_28 1

19 HOSE_21A 1

20 HOSE_35A 1

21 HOSE_36A 1

22 TUBE1A 1

23 TUBE2A 1

24  TUBE7A 1

25  TUBE_6 1

HD-10P ECSERIESV PARTS REFERENCE



HYDRAULIC CONVEYOR CYLINDERS WITH HOSES AND
FITTINGS

68

HD-10P ECSERIESV PARTS REFERENCE




HYDRAULIC CONVEYOR CYLINDERS WITH HOSES AND
FITTINGS

ITEM _ PART NO. QTY. PART DESCRIPTION

3800428
3800529
3800530
3800538
HOSE55
HOSE56
HOSE58
HOSE59
HOSE6G0
HOSEG61
HOSE62
HOSE_57
4100175

MNFLD\DBL,; TEE\BLK\3/4FOR
FTG\7/BMORX9/16MJIC\ST
FTG\3/4AMORX9/16MJIC\ST
FTG\7/8MORX9/16MJIC\90

O N O WN -

_ a a o
N = O
A A A a a0 NN

N
w

CYL\HYD\3X36\PARALLEL

HD-10P ECSERIESV PARTS REFERENCE



HYDRAULIC PUMP WITH HOSES AND FITTINGS

70

HD-10P ECSERIESV PARTS REFERENCE




HYDRAULIC PUMP WITH HOSES AND FITTINGS

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90
2 3800470 2 FTG\1-5/8MORX1-5/8MJIC\ST

3 3800536 1 FTG\1-1/16MORX3/4MJIC\90

4 4200030 1 20/15 DBL PUMP-WEBSTER

5 HOSE3 1

6 HOSE4 1

7 HOSES 1

8 HOSEG6 1

HD-10P ECSERIESV PARTS REFERENCE



HYDRAULIC COOLER WITH HOSES AND FITTINGS

72

HD-10P ECSERIESV PARTS REFERENCE




HYDRAULIC COOLER WITH HOSES AND FITTINGS

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800526 1 FTG\1-5/16MORX1-1/16MJIC\ST

2 3800534 1 FTG\1-5/16MORX1-1/16MJIC\90

3 4000127 1 RAD\HYD\19-3/4X23X2\1-5/16FOR
4 HOSE48 1

5 HOSE49 1

HD-10P ECSERIESV PARTS REFERENCE

73



HYDRAULIC FILTERS WITH HOSES AND FITTINGS

74

HD-10P ECSERIESV PARTS REFERENCE




HYDRAULIC FILTERS WITH HOSES AND FITTINGS

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800021 1 FTGVIMPX1FP\QO\ST,EL

2 3800155 4 FTG\1-1/4AMPX3/4FP\BUSH

3 3800215 1 FTG\IMPX7\NIPPLE

4 3800539 3 FTG\3/4MPX1-1/16MJIC\ST\SOLID
5 3800541 1 FTG\1-1/16MJICX3/4MP\90

6 3800544 1 FTG\1FPX1-5/16MJICX1-5/16MJIC
7 4400001 2 FLTR\BASE\1-1/4FP\5.1D

8 4400016 2 FLTR\ELMT\10MICRON\5.1I1D

9 4400017 2 FLTR\COMP\10MICRON\5.1ID

10 HOSE46 1

11 HOSE47 1

12 HOSE49 1

13 HOSES0 1

14 TUBE7 1

HD-10P ECSERIESV PARTS REFERENCE






HYDRAULIC TANK WITH HOSES AND FIXTURES

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800137 1 FTG\3/4MP\SIGHT:GLASS

2 3800147 1 FTG\IMPX4\NPL

3 3800149 1 FTG\IMP\PLUG\HEX

4 3800155 1 FTG\1-1/4MPX3/4FP\BUSH

5 3800215 1 FTG\1IMPX7\NPL

6 3800253 1 FTG\3/4AMP\VENT

7 3800508 2 FTG\1-1/4AMPX3\NPL

8 3800509 2 FTG\1-1/4FPX1-1/4FP\90

9 3800510 1 FTG\1FPX1FP\90

10 3800516 2 FTG\1-1/4AMPX6\NPL

11 3800517 2 FTG\1-1/4FP\CPLG

12 3800540 2 FTG\1-1/4MPX1-5/8MJIC/45

13 3800544 1 FTG\1FPX1-5/16MJICX1-5/16MJIC
14 4400007 2 FLTR\SCRN\2MPX1-1/4FP\25GPM
15 HOSE3EC 1

16 HOSE46EC 1

17 HOSE47EC 1

18 HOSE4EC 1

HD-10P ECSERIESV PARTS REFERENCE



REAR CONVEYOR ORBIT MOTOR WITH HOSES AND FITTINGS

78

HD-10P ECSERIESV PARTS REFERENCE




REAR CONVEYOR ORBIT MOTOR WITH HOSES AND FITTINGS

ITEM _ PART NO. QTY. PART DESCRIPTION

3900010
3800527

1 MTR\HYD\24\2000\SAE;A

2
HOSE26 1

1

1

1

FTG\7/8MORX1-1/16MJIC\ST

HOSE27
TUBE9
TUBE10

o0k WN -

HD-10P ECSERIESV PARTS REFERENCE

79



HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

80

HD-10P ECSERIESV PARTS REFERENCE




HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

ITEM _PARTNO.  QTY. PART DESCRIPTION
4100175 CYL\HYD\3X36\PARALLEL\CLEV\7/8FOR\R6-30HB2-36
1 4100103 1 CYL\HYD\KIT\SEAL\3\1-1/2” ROD
2 4100132 1 CYL\HYD\YOKE
3 4100174 1 CYL\HYD\ROD\1-1/2\3X36
4 4100102 1 CYL\HYD\GLAND\1-1/2” ROD
5 4100104 1 CYL\HYD\PISTON\3”
ITEM PARTNO.  QTY. PART DESCRIPTION
4100144 CYL\HYD\4X30\1-3/4’ROD\CLEVIS ENDS\O-RING PORTS
1 4100180 1 CYL\SEAL\4X30\1-3/4 ROD
2 4100181 1 CYL\YOKE\4X30\1-3/4 ROD
3 4100182 1 CYL\ROD\4X30\1-3/4 ROD
4 4100183 1 CYL\GLANDWX30\1-3/4 ROD
5 4100184 1 CYL\PISTON\4X30\1-3/4 ROD

HD-10P ECSERIESV PARTS REFERENCE

81



82

TUB COVER REAR VALVE - CYLINDER LINES

HD-10P SERIESVY PARTS REFERENCE



TUB COVER REAR VALVE - SUPPLY LINES

HD-10P SERIESV PARTS REFERENCE

83



TUB COVER - UPPER & LOWER HYDRAULIC CYLINDERS

UPPER HYDRAULIC CYLINDERS

N

TOP-REAR CYLINDER

LOWER HYDRAULIC CYLINDERS

LOWER-FRONT | /
CYLINDER

™ e ya LOWER-REAR CYLINDER

84 HD-10P SERIESVY PARTS REFERENCE



TUB COVER HYDRAULICS

- PARTS LIST

ITEM PART QTY. PART DESCRIPTION

1 3800453 6 FTG\3/4AMORX9/16MJIC\90

2 3800462 1 FTG\1-1/16NUTFJICS

3 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT

4 3800483 4 FTG\3/4AMORX3/4MJICX3/4AMJIC\RUN;TEE

5 3800527 1 FTG\7/8MORX1-1/16MJIC\ST

6 3800530 4 FTG\3/4AMORX9/16MJIC\ST

7 3800533 2 FTG\3/4AMORX9/16MJIC\45

8 3800535 1 FTG\7/8MORX1-1/16MJIC\90

9 3800588 2 FTG\3/4MJICX3/4MJICX3/4MOR\TEE

10 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN;TEE
11 4000084 1 VALVE\HYD\30GPM\DBL\HOLD

12 4000178 1 VALVE\HYDMSPL\24W\TC

13 4000195 9 SOL\HYD\12VDC\HYDRAFORCE

14 4100185 4 CYL\HYD\3-1/2X8\TIE

15 HOSE_01_TC10 1 RTRN TOP-FRT CYL TO RTRN TOP-REAR CYL
16 HOSE_02_TC10 1 PRESS TOP-FRT CYL TO PRESS TOP-REAR CYL
17 HOSE_03_TC10 1 PRESS TOP-REAR CYL TO VLV BNK

18 HOSE_04_TC10 1 RTRN TOP-REAR CYL TO VLV BNK

19 HOSE_05_TC10 1 RTRN LWR-FRT CYL TO RTRN LWR-REAR CYL
20 HOSE_06_TC10 1 PRESS LWR-FRT CYL TO RTRN LWR-REAR CYL
21 HOSE_07_TC10 1 PRESS LWR-REAR CYL TO VLV BNK

22 HOSE_08_TC10 1 RTRN LWR-REAR CYL TO VLV BNK

23 HOSE_09_TC10 1 VLV BNK TO CONV LIFT HOLD VLV

24 HOSE_10_TC10 1 VLV BNK TO CONV LIFT HOLD VLV

25 HOSE_11_TC10 1 TUBE 6 TO PRESS IN VLV BNK

26 HOSE_21B 1 TUBE 7 TO RETURN ON VLV BNK

27 HOSE_28B 1 CONV ORBIT CASE DRAIN TO RTRN ON VLV BNK
28 HOSE_35B 1 TUBE 1 TO CONV PRESS HOLD VLV

29 HOSE_36B 1 TUBE 2 TO CONV PRESS HOLD VLV

30 HOSE_51_B 1 CONV FOLD MANIFOLD TO VLV BNK

31 HOSE_52B 1 CONV FOLD MANIFOLD TO VLV BNK

32 TUBE_1_TC_PB 1 TUBE ALONG MAIN FRAME

33 TUBE_2_TC_PB 1 TUBE ALONG MAIN FRAME

34 TUBE_6_TC_PB 1 TUBE ALONG MAIN FRAME

35 TUBE_7_TC_PB 1 TUBE ALONG MAIN FRAME

HD-10P SERIESV PARTS REFERENCE 85



CROSS VALVES - TWO SPOOL - 4000093 (O-RING)

4000093 (O-RING)

MODEL BA - two spool

Torgue 3-11 Ft. Lbs.
on capserews

ITEM PART PART DESCRIPTION

1 4000001 HANDLE/HYD/VALVE BANK

2 4000002 CONNECTOR LINK W/PIN

3 4000004 BRKT/HYD/VALVE BANK

4 4000006 VALVE\ADJ\RELIEF

5 4000065 NON ADJ.VALVE

6 4000029 END CAP -HYD VALVE VALVE

7 4000106 VALVE\KIT\SPRING\CENTER
7501004 SEAL KIT
4000010 VALVE\HYD\2-SPL\3POS-4W\F PIPE THREAD
4000093 VALVE\HYD\2-SPL\3POS-4W\F ORING-THREAD

86 HD-10P SERIESVY PARTS REFERENCE



CROSS VALVES

MODEL CA (2 SPOOL)

- TWO SPOOL - 4000096

4000096

ITEM PART QTY. DESCRIPTION
1 4000001 2 HANDLE/HYD/VALVE BANK
2 4000004 2 BRKT/HYD/VALVE BANK
3 4000021 1 DETENT SCREW ASSEMBLY
4 4000025 1 DETENT SLEEVE-HYD VALVE
5 4000026 1 DETENT RETAINER (SCREW)
6 4000027 2 DETENT SPRING-HYD VALVE
8 4000029 2 END CAP -HYD VALVE VALVE
7 4000028 4 BALL 1/4"STEEL-HYD VALVE
9 4000049 1 RELIEF VALVE SPRING 1250 TO 1750 PSI
10 4000066 1R0045 RELIEF PLUG
11 4000067 RELIEF VALVE SPRING 1750 TO 2250 PSI
12 4000068 1 1RO0O14 RELIEF SPRING GUID
13 4000069 1 2A0017-14 7/16 STEEL BALL
4000096 VALVE\HYD\W/DETENT\O-RING
4000050 VALVE\HYD\W/DETENT\PIPE THREAD

HD-10P SERIESY PARTS REFERENCE

87



CROSS VALVES - ONE SPOOL - 4000095 (O-RING)

MODEL BA - one spool

Torgue 3-11 Ft. Lbs.
on capscrews

ITEM PART PART DESCRIPTION

1 4000001 HANDLE/HYD/VALVE BANK

2 4000002 CONNECTOR LINK W/PIN

3 4000004 BRKT/HYD/VALVE BANK

4 4000006 VALVE\ADJ\RELIEF

5 4000025 DETENT SLEEVE-HYD VALVE

6 4000026 DETENT RETAINER (SCREW)

7 4000027 DETENT SPRING-HYD VALVE

8 4000028 BALL 1/4"STEEL-HYD VALVE

9 4000029 (END CAP -HYD VALVE VALVE)

10 4000065 NON ADJ.VALVE 1R003710180
4000021 DETENT SCREW ASSEMBLY FOR B&C VALVES
7501013 SEAL KIT
4000095 VALVE\HYD\1-SPL\W/DETENT

HD-10P SERIESVY PARTS REFERENCE



CROSS VALVES - ONE SPOOL - 4000111

4000111

MODEL BA - one spool

Torgue 9-11 Ft. Lbs.
on capscrews

ITEM PART PART DESCRIPTION

1 4000001 HANDLE/HYD/VALVE BANK

2 4000002 CONNECTOR LINK W/PIN

3 4000004 BRKT/HYD/VALVE BANK

4 4000006 VALVE\ADJ\RELIEF

5 4000029 (END CAP -HYD VALVE VALVE)

6 4000065 NON ADJ.VALVE 1R003710180
4000106 VALVE\KIT\SPRING\CENTER
7501013 SEAL KIT

HD-10P SERIESY PARTS REFERENCE

89



CROSS VALVES - ONE SPOOL - 4000128

4000128
MODEL BA - one spool

Torque 9-11 Ft. Lbs.

on capscrews - ’

hY

- ———  — —
. ;
“3)}

ITEM PART PART DESCRIPTION

1 4000001 HANDLE/HYD/VALVE BANK

2 4000002 CONNECTOR LINK W/PIN

3 4000004 BRKT/HYD/VALVE BANK

4 4000006 VALVE\ADJ\RELIEF

5 4000029 (END CAP -HYD VALVE VALVE)

6 4000065 NON ADJ.VALVE 1R003710180
4000106 VALVE\KIT\SPRING\CENTER
7501013 SEAL KIT

90 HD-10P SERIESVY PARTS REFERENCE



FLOW CONTROL VALVE - CV98 - 4300064

To TANK

/]\

O

Solenoid [

E OUTPUT
PORT

O

O

|

|

~
(O

-Starting Point/Manual Override Adjustment

0\

From PUMP

The starting point is preset to 0 GPM. If any further adjustment is required;
1- Loosen jam nut. 2- Turn the adjusting screw clockwise to increase the flow or
counter clockwise to decrease flow. 3- Gently tighten the jam nut.

WARNING- If the adjusting screw is turned to far counter clockwise, the valve will
behave erratically or stop working all together. Turn the adjusting screw no more than
1/16 to 1/8 of a turn counter clockwise after flow has stopped.

For manual operation when electrical control fails, turn the adjusting screw clockwise

until the desired constant flow is obtain.

PART QTY DESCRIPTION
cvo3 CV93 °
- -
4300053 Valve\Servo\20gpm\24v
Q a
cvos H LINEAR SOLENOID E‘f
— o i
4300064 1 Valve\Servo\15gpm\24vDC - =
4300054 Solenoid\Hyd Valve\24V, see notes below
Valve 4300053
CV98 TOT'?\NK
Note - The difference between the 12Volt and 24Volt solenoid is listed - O O 1
on the serial number plates. L
:
The solenoids are Elwood 160261-xx6 or 160261-xx9. The 6 is a 12 volt 0 ; i
solenoid, the 9 is a 24 volt solenoid. Also, 12 or 24 are stamped on the ®) o
newest serial number plates. From PUMP
Valve 4300064

Note - 15 GPM is standard flow rate.

HD-10P SERIESY PARTS REFERENCE

91




HYDRAULIC TUBE CLAMP ASSEMBLIES

92

HD-10P ECSERIESV PARTS REFERENCE




HYDRAULIC TUBE CLAMP ASSEMBLIES

ITEM PART NO. QTY. PART DESCRIPTION

1-1/4 TUBE CLAMP

1 3800551 2 CLAMP\HOSE\1-1/4\4HOLES

2 3800552 2 CLAMP\HOSE\1-1/4\2HOLES

3 4800013 4 BOLT\HEX\5/16X1

4 3800649 BUSH\RBBR\1TUBE\1-1/40DX11DX1-1/4L
30mmODX25mmID

4 3800650 BUSH\RBBR\3/4TUBE\1-1/40DX3/4IDX1-1/4L
30mmODX19mmID

4 3800651 BUSH\RBBR\5/8TUBE\1-1/40DX5/8IDX1-1/4L
30mmODX16mmID

4 3800652 BUSH\RBBR\1/2TUBE\1-1/40DX1/2IDX1-1/4L
30mmODX13mmID

6 4800603 3 NUT\STACK\5/16X1-3/4\NC

7 4800604 1 BOLT\STUD\5/16X1-3/8\NC

8 3800654 2 HLDR\5/16BOLT\WELDON

2-1/4 TUBE CLAMP

2 3800646 2 CLAMP\TUBE\2-1/4\2;HOLES

3 4800003 4 BOLT\HEX\3/8X1

3 4800098 4 BOLT\HEX\3/8X1-1/4

4 3800647 BUSH\RBBR\1-3/4TUBE\2-1/40DX1-3/4I1D
57mmODX44mmID

4 3800648 BUSH\RBBR\1TUBE\2-1/40DX1ID
57mmODX25mmID

6 4900153 3 NUT\STACK\3/8X2-3/4\NC

7 4800614 1 BOLT\STUD\3/8X2\NC

8 3800653 2 HLDR\3/8BOLT\WELDON

HD-10P ECSERIESV PARTS REFERENCE

93



ORBIT MOTORS

94

HD-10P ECSERIESV PARTS REFERENCE




ORBIT MOTORS

ITEM PART NO. QTY. PART DESCRIPTION

1 6200004 1 5/16” X 1-1/2" KEY
2 3900011 1 MOUNTING FLANGE
3 3900010 2 MTR\HYD\24\2000\SAE:A
4 3200005 1 SEAL KIT

ITEM PART QTY DESCRIPTION
1 6200004 1 5/16” X 1-1/2" KEY
2 3900011 1 MOUNTING FLANGE
3 3900014 1 COMPLETE M2000 ORBIT MOTOR 9.6 C.I.
4 3200005 1 SEAL KIT

ITEM PART QTY DESCRIPTION
1 6200004 1 5/16” X 1-1/2" KEY
2 3900011 1 MOUNTING FLANGE
3 3900005 1 MTR\HYD\14.9\2000\SAE:A
4 3200005 1 SEAL KIT

HD-10P ECSERIESV PARTS REFERENCE

95



24V SCHEMATIC BASIC PACKAGE

TN AN N — : 7
| (5 a /o_ig L : ’ 034920
N S 1670015 s Gt g L
1HM €10 v 0l THMSCO . —t ;
O
soangsr () 110 soanose © 0% RSl
YOSN3S 13N 30M¥9 1304 : THE —u] N
Qoo /L 0070048 HOLINS HOLYSIONI
NG 510
ol 0N il ik i
019005 A0
T 600005 W8 250 1
A oy e HABE S
ST . Lk Ek JONIO3H3
U0 S |
ol N N0 (20 »
] al
i ~ NOILdO
e N9 10— o LHik 520 (€20 a1 |
0
O Lk T~ 0R050 LW 20
HOSN3S 01000+ PP |
QIONT105 IATVA . SYOLOINGD
W YOOI YOV 2LV Fra)
[~ 3y IV 1670005 dMY O
1lvg AN g
$000¢7 062008
W04NGY
e —
JINOELT3 i
¥50005¥ QIONT10S L T620046
IATYA HONYIA09 QAH/ 033 ST
a4 240
1 6Z00L8 1£200£6 143
HOLSAN 0140 o]
7 w) bR
HIOLO N0 Y139 104N WO €L0 11v8
S o L£200/6

86-8C-60
8661 ATE\ININOLOHNIYOND

AT

HD-10P SERIESVY PARTS REFERENCE

96



24V SCHEMATIC REMOTE RADIO OPTION

” TN i
i N ,
: Lk 90 VI00S NV G ’
HIALT34 10409 DI0YY .
TTTTTETTT] :
1050 :
!
o (ONTIS
¥ b o wOTI —
609005+ G
HOSNES e ,
80007 g /% HORNGO
x%_%w = : 1 50 1M 550 18 970
JINOYLIT13 . TG40~ i/zmm 40
$5000¢% GIONTI0S : P——
INTH HONY3A09 QAH/ 013 i VG BH =
. 3 e T WO VD
e (3 5 o,
TIYG AHAUNA N 1 ; -
1 7500005 )
1620015 ” L e 9920045 _
A S e
L B 3 @ .
899001 v om0t ¥ : /zmm.wnﬁv\,/..
BOSHES 130 393 I : s @ p
434 500 G
NG 510 %Eé&%ﬂ@ i “ 16000L5 T S G
O I Wi . A
620 H : 990, @,3\ oL
S0 : : X L 5 I6200L5 -
m : 4 WO W * \@\/ e H
U : s 9970045 KLU ” .
™ O w £6000L5 §OL¥340 ma\\\\\\, g
0£200L . £ 020028
SO0 TN 11l M0 : W N8 150 ~ W
Tt 070018 TG 3 ; 1600028 s
R 600005 8 220 , $ S8 oo ! :
A T HOSNAS 3010 s s , zfg\ JIONTIOS qonrps 88N ”_
Lok ) MRS Y o | TN : ” Kocs G B—
+ YOS - | | s , . Canos
- 405H3S ] ¢ H o SHOLOTANGD YOU MHIVI— " 5 4 L
- O 940 120 m 3 N N
ST - S : ¥ 11950 T WU
1520 :
N9 160 iy a3y 520 “ :
051000 B | : . o - zoots 1 (2
QION3 105 ¥ L 400300 m m —~ /mljgém@_ 10 — ]
PANTETL }VC i : : \ () v @,/
1B00CS IO ” soo’ WONTRINNGD  SHOSIO0 Lve
: N~ A0/ 1L700L5
R , 86/52/7
SHOEAZAINI\D OV
- e *

97

HD-10PSERIESV PARTS REFERENCE



24V SCHEMATIC FOR TUB COVER

98

+ 2400 -
GACANHDINENGATHRONLDR
11/2/2000
R - BEGINNING SERAL NO.
' | 070 WHITE
102E RED
844 VIOLET 102F RED ‘
184 VIOLET N .
RELAY 1 RELAY?
5700351 5700351
: [
FROMRADD,CONEYORP | . | oameig /] \_moam A
: Q4B BIUE
FROMRADIO COWEYORDORN |+ 0458 BLUE
N CONN1 .........................................
CONVEYOR LIT :
5700323 T D4TPINK 0BOAWHITE
' e VTR PAOK CONELTORS
CONVEYGR LP CONVEYOR DO
: 4000174
: 048 BLUE 47 BB WHTE
REAR SHIELD——=
: CONN2
CONVEYOR FOLD :
SI0S 087 GRAY OR0F WHITE
1 mzcrzi(l))mmm e WEATHER PACK CONNECTORS
: CONVEYOR UNFOLD6 CONVEYOR FOLD
: Q00174
: : OBOE WHIE
___________ T o
i TS
! , WEATHER PACK CONNECTORS
|
B E<[ UNLOADER SOLENOID
: i W N
| INCRCUTBREAKER BOY 0B4VIOLET Gk 030D ¥HITE
................................... UBSORANGE
00NN 3
COVER 0PEN/CLOSED
5700323
LT 080 H WHITE
; - § ¥§ WEATHER PACK CONNECTORS
101780 4 EUGVEROPEN6 COVER CLOSED
AWAY : 4000174 IT
LT 03 BROWN B 0806 WHITE
1018 R -
L R P
CONN 4
COVER IN/OUT :
5700323 106 GREEN 030K WHITE
e 1 W WEATHER PACK CONNECTORS
, ;coszm&B CDVEROUTQ‘J
: 4000174
- 105 UGHT BLUE A= Bt
: 101D RED
CONTROL PANEL —— o=
1854 0RG 101E RED
185 ORANGE
RELAY 3 RELAT 4
5700357 5700351
106AGREEWT l\ 180A WHITE /‘/& 180 WHITE
105ATIGHT BLUE
FROM RADIC, COVER iN 1068 GREEN
105B UGHT BLUE

FROM RADIO COVER OUT

HD-10P SERIES V

PARTS REFERENCE




24V MAIN WIRING HARNESS BASIC PACKAGE

Part Number: 5700318

K04 YOO TILNE 8L AR3P

THM ¥ ¥l THM Y9 #1 40 Vo1l
NWOIF .8 620 woigk .S o0 WoJof 5 20
09 ¥ i e
MNoLf 6 €10 RN xg;m_%w
wioded .G £20 T b
WIBYIR| SON3 HLOB SHOLIINNGD INIY 04§ 250 _ 4
. 087l %404 9 .G 820
LHA V9 71 ¥3HI0 NO HOLIINNOS ONIY 0L ONI N0 No o4 ff 81 €50 T34 T0HINGD INI9NT yiosek 6 060 5 ¥ bl
LAY %L O OLE N oLf L) 210 Nd ¥4 S\ 77 wodef .8 150
LHAYO 7L ONOLE N oLg uL) 010 N OLE whl 61O > _ #
03 ¥0 00 ONIYLOL/S Mg 0L 2L 200 -

e
NN OLF ub SO0

I I
9NN DLE ) 60
Q3 ¥9 ¥l
o YNOL VA /A TI04-7 o€ 00
O Y Nty ¥ vl
iR— 8, 0L IR 6N 00T 8 10— ]

HOLOINNDD NI 0L o mmo\\

JH0 ¥ 1 PRy WY1

MO L 420 e
W04 8F .S 950

SOY3THOSHS -

Ny iam %Oi OA ¥ 71 CINNILHICI0S 8/1-2 ¥50

JHICYO 71 GINNIL¥3070S W€ 620

1340 #1 GINNL Y3005 uf 820
(38 ¥ p1 OINNIL 30108 W8/ 1 -2 20

HOLHS NOILISOd #4014
0¥ bl NROL WL £L0

SUATREIL AN

1HE YO 0L 9ME/) W8 040
Q34 YO 0L 9NIY.Z/1 .8 L0

43 ¥9 91 MY OLF 21 vI0
38941 IO 2L 220
YO b1 N 04 W01 500
0O F1 oMY OLE b GO0
LHA Y201 N OLE 6 0L0
Q34301 ONRWL/5 .0 14D

99

HD-10PSERIESV PARTS REFERENCE



24V SCHEMATIC REMOTE RADIO OPTION

60000C
e
L0008
0INOD
HOMIIA0D
NRELE
¥S006CH GIONAT0S
INTHA HONNIADA QAH/33
W ]
bR
TNV AHJUNA N ™ 11V8
1
16200£8
div 0l

89000 v peo0nss
HOSATS T3N3 3008 90
0190051
~ : 401NV IR LT0N
£
i : i 070
My ORHD 9 IHRED
$6200L
580 r
wma—] O\
057001 Ho G WL
YOI [l REOAINd
Tt £5700/5 TS
600008 ngee0
el S L B
+ 0SNG e o ;igf KNI
S i <
- L N
W9 160 L e 03 170
: {34000
%mm%mm? T
| — OLNOD
e \
—() 3OV EHATM
16200L5 oY 0!

TiNvd

AHENA NI

Lk y90 VLS OME
¥3A0220 10409 0109
[TTTTETTI] :
L 00
!
Q0N 105 ”
Vo o wOTY N o
Q0RTI0S
4 HOSIAND)
114 Y50 /;ig ma g+ ,
TAGH) ] DN
Tt
= 34890 Mowd
>
2600005 HOED
581004 3y
(w9
KIS FE0N3 /MM || :
TOMINGD OI0vY A @
™ g 750 ‘
(o y -
15000 SHOLOINNGD 034 690 o
‘ | :
034 630 4/r 5
734,990 @2\ oL
3y | 162005
o 2 o
$B700/ HOLIKS , ”
Lhonars e T RO ,
© 057001
L] Ndd £90 N~ e
1600025 s
/ U il T :
L 240 TONTI0S Q103105 .
YN Q4VAI04 8L 7620045
SHOLOINCD OV SHI— 2 o
e

/

1)

1H 950

/ VAL 03 €L0 ~a

¢ 4520045 1(Z00(5 140 ﬂ
HOLIASATH P

\\

T~ o

86/52/7
SEOVIAFZAININD LN BVOND

O,

1£20048

pien 1094738 108IN0D

3
)omo 941 ,/)/ 11v8

JAA¥e

HD-10P SERIESVY PARTS REFERENCE

100



MECHANICAL SWITCH GAUGE SCHEMATIC

GONI0S

| Fm--== 1 S3W3S 00€Z o8 T
P T (ELEY [T o) Toww
Lo awauve S5 | HoLyNyaLTY ' -
b b (1t ! b=
P (. 1 ?
P S/ DL nieg - - ———- 1
SIONVO HOLIMS TYOINYHOIW L") b polvnoR ML ) pemm—me -
L ] Joora | 77 Jioya ¥O
" | Ad3LLve L _ - ' .."
_ - —— -
Vo wolon | Y
] dUYYIS | N
VoY e o,/ L !
b (e} + |
| /1 0o of——c | |
“i“ lllll “ X h "
S S |
Fomm———- B aUsiebehehatle -~ M
| pmm e .+L_ PO I 1 -
- i I T £52008
I [ pagey JEY |
. " b opmmmm e . YIONIS
[ \ b JAWA 1304 ump—(Eu.—SW.—»
x | b 2] ==
JONNOYD INIONI. OVl * 4_..6 .......... “ n.I!J\.J*I lllllllllllllllllllllllllllll
I : b e e e —m—
) ' VT nH.Ja T H 5200£5 +
: M BT R et oo ﬁT
a1 Tew [ d > N I T e —— m
I ¥IONIS
' plelo]@lo ! 3unSS3yd
e ————— —-J T
i i ﬁ ............. ceraan v 122G 68 0F ...
{ r—-—-=J | 80¥00.S 3NIONT NO
o | O - s39NVo
\ T T ) T TWOINVHOIW  80¥0026
] | 2 —! - ~—
I ' -
! O
' 1 aNnous N O
1 1 INVd 1 —_mr
: i dols
| Y 1 AINIONIWI
] 4 !
‘ ]
! “
o8] a\-0
ovo
— e o
HILINAY
4620018 %) 9 € €8 IUNIVY3IINIL IYNSSIN
\PE00LS Zre00Ls

ﬁ - _
2820048 T o

HOLMS T3 LLVL

P2-4203 SSINYYH

‘PZ-1Z93 SSANUYH

101

HD-10PSERIESV PARTS REFERENCE



MURPHY PANEL

1.

5700240 __
5700342

- D Gy S an )P W G Gy D W G

|

5700368 —

5700297 —

o - - - D AR S WD WD e A P B P e e SN MR D e e e o) - D WY W -

102 HD-10P SERIESVY PARTS REFERENCE

9

— BLANK

- 5700239
5700341

~5700255

—3700319

—5700252

CALL

5700309

THROTTLE
~ CABLE
CUTOUT

__7500668
7500670




POWER SUPPLY HARNESS 24V

Part Number: 5700339

071RED 071RED
/ CIRCUIT BREAKER

070 WHT 0T ————

HD-10P SERIESY PARTS REFERENCE 103



RADIO HARNESS 24V

Part Number: 5700300

T04INOD 3LON3/ TYANYN ‘HOLIMS T04INOD 0I0¥Y 940 7#0

HOLIMS T INIONT AONIOSINT - A1d GvO0

NI349 3901
198 17 g B

000045 SSINYVH OI0vs

HOLIMS A34/0M3 801 N¥g 840

1A 6%0 ¥

NOILLJO 43A00 8NL 404 03SN 34V Y901 NV 4S01 SIHIM — 3LON

d3A103y 0I0vY

N9 4901
g 114501

9¢0 770
A1a5v0

3178 9%0
INId L¥0

Ndd 870

T3A 640
HM 0G0

INId L¥0
118 910 -
L1HM 750

[HMSSo @
JIONA10S

NMOQ—dN 40AIANOD

YINOL T34 d/M 310d-7

B0 NYE YL NI 9 760
M AV L ONIY9F 16D

HOLIMG ATd/GMJ ant
YINOL TN &/ 3100~} — 03 v9L O 9F 690
(NOYHS TT9W d/M T10d-| 034 Y971 NIy 9F 890

ATHOL T &/ TT00-| w200 VO T NG £50
T08INGD L0M38/ YNV HOLINS T08INOD 01OV

L1HM 750

X08 V448 LINJ4I0
1HM 050

(O
o=,

HD-10P SERIESVY PARTS REFERENCE

104



24V SCHEMATIC BASIC PACKAGE

X08 X00THILNI 80L ARAP

LHh YD ¥ 1HA Y9 71 0 Y07l
SN 0:F .8 52D 048 .G 520 W01 8f .5 120
HD Va1 ) M8 ¥ 71
QZE% i £10 eI R Y0484 6 970
038t .6 20 T
I8 ¥9PL SONT HLOB SYOLIINNGD NIY 01 .8 50 PR Y0394 6 870
IHA Y9 1 Y3HIO NO HOLIINNOD MY OLf “IN3 INO NO 04 8F .81 60 T3 10410 I3 \ w4028 6 650 0 ¥9 11
IHI¥OFL NS OLF MY OLF WL 210 Nd ¥ b1 S 7y H8018f .8 150

TN YO 7L o OLE N OLE W11 Olo
QR 901 ONI.9L/S aN OLF W2t 220

OAYVITL

MO0I8F 8 750

MO Y9 4 WY
IR .

Wod 8f ¢ 560

ONYOLF ol m_o/ s %

%um Youl
N OLE wbl SO0

LI | .
I OLE Wb 620
(B v

o YIMOL TR d/# T10d-2 £ 050
NY9 5 11

B, 43H0L TWHAS /B 10T Wf 400~ ]
P

HDLOINNDD DN 014 £ S10
NId ¥OF 1

SOY3TH0SNS )

NIy oxx:um Mwoi OIA Y9 71 C3NNIL Y3005 48/1 -2 450

LH# ¥+ 1 GINNILEITI0S £ 620

T Y9 +L GINNEL $3070S uf 820
(39 V9 b1 O3MNIL 530705 .81 -2 20
HOLIAS NOILISOd #4041V1d

0 Y4l NN O Wl EL0 2

¢ SOVI1 Y3LV1S

1HA Y901 MY.Z/)L W8 010
@3 Y30l ONM.Z/1 8 120

TRYOFL oMM 0L 2L b0 8
WY 41 9N 0l 21 €20
LW 9941 NG OLF W01 S50
O YO b1 ON DL P GO0
IHM VD01 IMSOLE W6 010
034 ¥3.0L 9NN 91/5.9 110

105

HD-10PSERIESV PARTS REFERENCE



TUB COVER WIRING HARNESS

JATYA NIVA

NADO ¥3A00
W, HIHOL d/N 30047 Nt 901
e HTHOL 0/ 71042 L1 X 050
M HUAOL /M 1062 8 LT 501

B HNOL /A TN0d - LHM 1 080
AU
. HINOL /M T10d~ NYL ¥OL
180 YOI o/ M T0d-2 LHM H 080
100430

. AIMOL 4/ T10-7 N CO)
. A3H0L d/h TI0d= LA 9 080
N3N0

¥ UINOL &/ N T104 - Ve 280
B, UIN0 4/M 3104 Lk 4 0%0

TRINNEDAINGD

W EWOL 4/MTH-T M 980

ol HTAOL o/ THO -2 L 3 080
0104 HOKINO)
¥, A0 né T10d-2.540 580
e EI0L /M T10d-Z 00k P80
o0 FMOL o/ T10d-T LA 080
IATVA LI 0480

HHOD HOA3ANOD
¥ §IHOL 4/ N TV0d-2 T8 0990
W 0L 0/ M TI0d-2 1 0 080

o SINOL /M TI0d-T INd 02K0
o6 0L 6/ 042 LMY 030
dNAMNOD

¥ ONOYHS /R TI0¢-Z M8 Y830
B ONOYHS o/ T10d-2 INA VD
NOLL40 010W% 40

B TN L T ST ILIHA TV ST TLIHM HLM STYNIKYIL d/M — 310N

NSIV80} ]

JE1| [ @Yo

1SE00LS
RIS

1SE00£6
wesy i RIS ] R
I T 1 Y
TR [ W9 90L T 303580
re—Mgnsl [t~ 940681

1AL /A TRA-TNEO
AL l\n_?e.N et = fﬁﬁ_
HOLAD IOV 04 = Tse
el L ogt £2800S IR @il
1 540 8680
L 5400
s/ an—
i 480
— TINVd TOHINOD NOILYH3dO0
"t W04 ZNNOD 138N
e
£ HNIO e oy 8zl
oo KD
rd T
A9 =1
0L
W £40
INE BP0 | RI Y @
0045 LM 090 WL, INNOD 138Y1 2N 060
W — | | SO JANSOTING YN8 LINJYR
mzﬁa&%u il 00 SSNG ANNOYI @l
O
oo 00—
T
e —  wn
R |
w0t | s 0TS B3y
TN
TEE0015
T R4

HD-10P SERIESVY PARTS REFERENCE

106



& DURATECH'

Clearing the Way for a Better Tomorrow

HD-10P SERIESV PARTS REFERENCE 107



RADIO REMOTE CONTROL

2700587

ENG

TUB U8
o o Rev CO& W0
up
5808
1 DOWN 2

DURATECH
| © o TH-252-4601

5700257
\\\\ 5700508
5700224

MICROTRONIC'S INC.
ADDRESS CODE
12345678910

111213141516 17181920
ABCDEF

S/N

BE SURE TO SPECIFY TRANSMITIER CODE LETTER WHEN ORDERING TRANSMITIER

108

HD-10P ECSERIESV PARTS REFERENCE




RADIO REMOTE CONTROL

PART NO.

PART DESCRIPTION

5700224

5700257
5700308
5700344
5700387

[ WL U G N

RADIO\REMOTE\CONTROL\7B
RADIO\REMOTE\SENDER\7B\D BAND
RADIO\REMOTE\SENDER\7B\C BAND
RADIO\REMOTE\24V\7F\RBLT
RADIO\REMOTE\ANTENNA&CABL

HD-10P ECSERIESV PARTS REFERENCE

109



ROAD LIGHTS

R T Ry

110 HD-10P ECSERIESV PARTS REFERENCE



ROAD LIGHTS

PART NO. QTY. PART DESCRIPTION

5700282 KIT\LIGHTING\SANDBERGER

HD-10P ECSERIESV PARTS REFERENCE 111



CLUTCH LINKAGE

0

112 HD-10P ECSERIESV PARTS REFERENCE



CLUTCH LINKAGE

ITEM _PARTNO.  QTY. PART DESCRIPTION
1 2000310 2 BRG\FLG\CAST\1-1/4\2BOLT
2 4702176 1 ARM\CLUTCH\UPPER
3 4702179 1 ROD\ADJ\PUSH\LEVER\CLUTCH
4 4702374 1 FRM\MAIN\GRDR\HD1098
5 4702375 1 SHFTMARM\LEVER\CLUTCH
6 4800098 4 BOLT\HEX\3/8X1-1/4\NC
7 4800114 1 BOLT\HEX\1/2X2
8 4800115 2 BOLT\HEX\3/4X2-1/2
9 4900002 4 NUT\HEX\3/8\NC
10 4900106 2 NUT\NYLCK\3/4\NC
11 5000019 4 WASH\LOCK\3/8
12 7500691 1 LVR\CLUTCH\314\TD
13 7500710 2 ROD\END

HD-10P ECSERIESV PARTS REFERENCE

113






AIR BRAKE ASSEMBLY NO. 1

ITEM _PARTNO.  QTY. PART DESCRIPTION
1 3800010 3 FTG\3/4MPX1/2FP\BUSH
2 3800086 1 FTG\1/2MPX1-1/2\NPL
3 3800161 1 FTG\1/2FPX1/2MPX1/2FP\RUN; TEE
4 3800323 1 FTG\1/2MPX2\NPL\LW
5 3800420 1 FTG\AIR\3/8COMPX1/4MP\90
6 3800430 2 FTG\1/2MPX3\NPL\HP
7 3800433 1 FTG\AIR\3/8COMPX3/8COMPX1/2MP\TEE
8 3800513 2 FTG\16MMMPX3/8FP\ADPT
9 3800518 2 FTG\AIR\1/4AMP\DRAIN\BRS
10 3800519 1 FTG\1/2MPX1/2MPX1/4FPX1-1/2\NPL
11 3800520 2 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
12 3800521 1 FTG\AIR\1/2COMPX1/2MP\ADPT\BRS\LW
13 3800523 3 FTG\AIR\1/2COMPX1/2MP\90
14 3800524 1 FTG\AIR\1/2FP\BLKHD\BUSH
15 3800554 2 FTG\AIR\1/2COMPX3/8MP\90
16 7500461 1 GLAD HAND SERVICE
17 7500462 1 GLAD HAND EMERGENCY
18 ABSCNTRLBX 1
19 ABSTANK 2
20 2500939 2 VALVE\ABS\RV040
21 ABS_CHCK_VLV 1

HD-10P ECSERIESV PARTS REFERENCE

115






AIR BRAKE ASSEMBLY NO. 2

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800010 2 FTG\3/4AMPX1/2FP\ABUSH

2 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

3 3800430 2 FTG\1/2MPX3\NPL\HP

4 3800513 2 FTG\16MMMPX3/8FP\ADPT

5 3800520 2 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
6 3800554 2 FTG\AIR\1/2COMPX3/8MP\90

7 ABSCNTRLBX 1

8 ABSTANK 2

9 2500939 2 VALVE\ABS\RV040

HD-10P ECSERIESV PARTS REFERENCE 117



ABS DOUBLE RELEASE FRONT ASSEMBLY

118

HD-10P ECSERIESV PARTS REFERENCE




ABS DOUBLE RELEASE FRONT ASSEMBLY

ITEM _ PART NO. QTY.

PART DESCRIPTION

1 3800194 5
2 3800195 1
3 3800433 1
4 3800521 4
5 3800523 8
6 3800524 2
7 3800554 3
8 3800592 1
9 3800593 1
10 3800594 5
11 3800613 1
12 3800614 1
13 3800615 1
14 3800616 5
15 3800617 2
16 3800618 4
17 3800619 3
18 7500461 1
19 7500462 1
21 ABSCNTRLBX 1
22 ABSPLUG 1
23 ABSTANK 2
24 2500939 2
25 WABCO_432500 2
26 WABCO_434208 1
27 WABCO 473301 1
28 WABCO_ 963001 1
29 WABCO 971002 1
30 WABCO 973500 1
31 WABCO_4340140000 1

FTG\AIR\3/8COMPX3/8MP\90

FTG\AIR\3/8COMPX3/8MP\ADPT\BRS\LW
FTG\AIR\3/8COMPX3/8COMPX1/2MP\TEE
FTG\AIR\1/2COMPX1/2MP\ADPT\BRS\LW
FTG\AIR\1/2COMPX1/2MP\90

FTG\AIR\1/2FP\BLKHD\BUSH
FTG\AIR\1/2COMPX3/8MP\90
FTG\22MMMPX1/2FP\ADPT
FTG\1I6MMMPX1/2FP\ADPT
FTG\16MMMPX3/8FP\ADPT
FTG\1/2FPX1/2MPX1/2FP\LW\BRS

FTG\AIR\1/2COMPX1/2COMPX1/2COMP\TEE\BRS\LW
FTG\AIR\3/8COMPX3/8MPX3/8COMP\TEE\BRS\LW
FTG\1/2MPX3/8FP\BUSH\BRS\LW

FTG\3/4AMPX1/2FP\BRS\BUSH
FTG\1/2MPX1-1/2\BRS\NPL;W/HEX
FTG\1/2MP\PLUG\BRS\HEX

GLAD HAND SERVICE

GLAD HAND EMERGENCY

VALVE\ABS\RV040

LINE FILTER

VALVE\ABS

PRESSURE RELIEF VALVE

ABS BRAKE VALVE WABCO963001
RELAY EMERGENCY VALVE

VALVE\ABS
WABCO_4340140000

HD-10P ECSERIESV PARTS REFERENCE

119



ABS DOUBLE RELEASE REAR ASSEMBLY

HD-10P ECSERIESV PARTS REFERENCE

120



ABS DOUBLE RELEASE REAR ASSEMBLY

ITEM _ PART NO. QTY. PART DESCRIPTION

1 3800194 FTG\AIR\3/8COMPX3/8MP\90

2 3800433 FTG\AIR\3/8COMPX3/8COMPX1/2MP\TEE
3 3800518 FTG\AIR\1/4MP\DRAIN\BRS

4 3800520 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
5 3800521 FTG\AIR\1/2COMPX1/2MP\ADPT\BRS\LW
6 3800523 FTG\AIR\1/2COMPX1/2MP\90

7 3800554 FTG\AIR\1/2COMPX3/8MP\90

8

9

3800612
10 3800613
11 3800614
12 3800615
14 ABSCNTRLBX

15 ABSTANK

16 2500939

17 WABCO_434208
18 WABCO_973500

FTG\AIR\1/2COMPX3/8MPX1/2COMP\TEE\BRS\LW
FTG\1/2FPX1/2MPX1/2FP\LW\BRS
FTG\AIR\1/2COMPX1/2COMPX1/2COMP\TEE\BRS\LW
FTG\AIR\3/8COMPX3/8MPX3/8COMP\TEE\BRS\LW

VALVE\ABS\RV040
VALVE\ABS

1
1
2
2
1
3
9
3800592 5 FTG\22MMMPX1/2FP\ADPT
2
1
1
1
1
2
2
1
1 VALVE\ABS

HD-10P ECSERIESV PARTS REFERENCE 121



AAAAAAAAAAAA

2600031
2600640




AXLE ASSEMBLY

PART NO. QTY. PART DESCRIPTION
2500930 2 AXLE\AIR\OMETRIC;TON
2600031 8 TIRE\HWY\215/75R X 17.5
2600640 8

WHL\10BOLT\17.5X6.75\DUAL

HD-10P ECSERIESV PARTS REFERENCE 123



POWER SHAFT ASSEMBLY

N

SV AN

X’,—_-——4

w0}
Lt

HD-10P ECSERIESV PARTS REFERENCE

124



POWER SHAFT ASSEMBLY

ITEM

PART NO.

QTY.

PART DESCRIPTION

For 300 HP Cat Engine, Options 470128 and 4701748

3600152
3600153
3600154
3600155
3600172
3600183
4800252
5000015
4900059
3600158
4800487
5000019
3600181
6200024
6200025

A A A A A MO AN A AN
o O

Flange Yoke\1710

Slip Yoke\1710

Yoke Shaft\1710

Journal and Bearing Kit\1710
Flange 3-1/2” ID 1710

Flange 3-1/2” ID 7/8” Keyway
7/16” x 1-3/8” NF Bolt - Grade 8
7/16” Lock Washer

7/16” NF Nut

Power Shaft (Complete) 18”
3/8” x 1-1/4” NF Bolt - Grade 8
3/8” Lock Washer

Torque Limiter UJT 28-10
Key\Sq\3/4x4

Key\Sq\7/8x6

For 400 HP Cat Engine Option 4701734

5
5A
9
10
11
12

For 460 HP Cat Engine

5
5A
9
10
11
12

3600172
3600183
3600158
4800487
5000019
7500573
6200024

3600172
3600183
3600158
4800621
5000015
3600179
6200024
6200038

P P G T G Y
[e)MNe)]

[ G G G
[e22Ne)]

Flange 3-1/2” ID 1710

Flange 3-1/2” ID 7/8” Keyway
Power Shaft (Complete) 18”
3/8” x 1-1/4” NF Bolt - Grade 8
3/8” Lock Washer

Torque Limiter 400HP
Key\Sq\3/4x4

Flange 3-1/2” ID 1710
Flange 3-1/2” ID 7/8” Keyway
Power Shaft (Complete) 18”
Bolt\Hex\7/16x1-1/4"\NF\GR8
Washer\Lock\7/16

Torque Limiter UJT36
Key\Sq\3/4x4

Key\Sg\1x6

HD-10P ECSERIESV PARTS REFERENCE

125



ENGINE SHROUD 3306 ASSEMBLY

126 HD-10P ECSERIESV PARTS REFERENCE



ENGINE SHROUD 3306 ASSEMBLY

ITEM _PARTNO.  QTY. PART DESCRIPTION
1 4701730 1 MNT\ENG\FR\3306CAT
2 4701731 1 MNT\ENG\REAR\3306CAT
3 4702166 2 CHNNL\FRM\DOOR\CENTER
4 4702167 4 DOOR\ACCESS\ENGINE
5 4702172 1 SCRN\RAD\ENG\LH\HINGED
6 4702173 1 SHRD\ENG\REAR
7 4702174 1 SHRD\ENG\FR
8 4702175 1 DOOR\CAP\RAD
9 4702181 1 BRKT\SPPRT\HSG\CLUTCH\3406
10 4702237 1 BRKT\PIVOT\LOWER\COOLER\OIL
11 4702238 1 BRKT\UPPER\PIVOT\COOLER\OIL
12 4702239 1 BRKT\PIVOT\SHORT\LOWER\COOLER\OIL
13 4702247 2 BRKT\FOPS
14 4702248 1 FRM\FOPS
15 4702249 1 BAR\SAFETY\LOCK-UP\FOPS\RH
16 4702250 1 BAR\SAFETY\LOCK-UP\FOPS\LH
17 4702270 2 BRKT\BAR\SAFETY\TOP\FOPS
18 4702317 1 SCRN\RAD\ENG\RH\HINGED
19 4702322 1 DOOR\ACCESS\CLUTCH
20 4702371 1 TUBE\INTAKE\3306CAT
21 4702459 1 CVR\ENG\LH\3306
22 4702465 1 CVR\ENG\RH\3306
23 4702471 1 BRKT\PRECLEANER\TURBOII
24 4800144 2 BOLT\HEX\5/8X2-1/2
25 4800365 2 PIN\LYNCH\3/8X1-1/2\W/U WIRE;KEEPER
26 4900012 2 NUT\TPLCK\5/8\NC
27 7500345 2 BALL STUD
28 7500346 2 SAFETY CLIP
29 7500514 2 FTG\RBBR\7\90DEG\ELL
30 7500583 2 END FITTING\GAS SPRING
31 7500644 4 CLMP\HOSE\7
32 7500667 6  LATCH\COMP\DOORACCESSWIKEYS
33 7500717 1 CLNR\AIR\SY-CLONE\7
34 7500705 1 SPRNG\GAS\250LB\9416K224

HD-10P ECSERIESV PARTS REFERENCE

127



ENGINE SHROUD 3406 ASSEMBLY

128 HD-10P ECSERIESV PARTS REFERENCE



ENGINE SHROUD 3406 ASSEMBLY

ITEM _ PART NO.

QTY.

PART DESCRIPTION

1 4701738
2 4701739
3 4702166
4 4702167
5 4702168
6 4702172
7 4702173
8 4702174
9 4702175
10 4702181
11 4702237
12 4702238
13 4702239
14 4702247
15 4702248
16 4702249
17 4702250
18 4702270
19 4702299
20 4702300
21 4702317
22 4702322
23 4702457
24 4702469
25 4702470
26 4702471
27 4800144
28 4800365
29 4900012
30 7500345
31 7500346
32 7500514
33 7500583
34 7500644
35 7500667
36 7500717
37 7500705

A A OO N WNMNMNMNNN-ONN-A A & AN a2 AN 4 4 v v v v v NN A

BRKT\MNT\ENG\FR\3406CAT
BRKT\MNT\ENG\REAR\3406CAT
CHNNL\FRM\DOOR\CENTER
DOOR\ACCESS\ENGINE
CVR\ENG\LH\3406
SCRN\RAD\ENG\LH\HINGED
SHRD\ENG\REAR

SHRD\ENG\FR

DOOR\CAP\RAD
BRKT\SPPRT\HSG\CLUTCH\3406
BRKT\PIVOT\LOWER\COOLER\OIL
BRKT\UPPER\PIVOT\COOLER\OIL

BRKT\PIVOT\SHORT\LOWER\COOLER\OIL
BRKT\FOPS

FRM\FOPS
BAR\SAFETY\LOCK-UP\FOPS\RH
BAR\SAFETY\LOCK-UP\FOPS\LH
BRKT\BAR\SAFETY\TOP\FOPS
TUBE\NTAKE\16X7\ENG\CAT3406
TUBE\INTAKE\36X7\ENG\CAT3406
SCRN\RAD\ENG\RH\HINGED
DOOR\ACCESS\CLUTCH
CVR\ENG\RH\3406
BRKT\TUBE\AIR\CAT3406
CLMP\TUBE\AIR\3406CAT
BRKT\PRECLEANER\TURBOII
BOLT\HEX\5/8X2-1/2
PIN\LYNCH\3/8X1-1/2\W/U WIRE;KEEPER
NUT\TPLCK\5/8\NC

BALL STUD

SAFETY CLIP
FTG\RBBR\7\90DEG\ELL

END FITTING\GAS SPRING
CLMP\HOSE\7
LATCH\COMP\DOOR\ACCESS\W/KEYS
CLNRAIR\SY-CLONE\7
SPRNG\GAS\250LB\94 16K224

HD-10P ECSERIESV PARTS REFERENCE

129



DECALS

KEEP WHEEL
BOLTS TIGHT
MANTENER AJUSTADOS
LOS PERNOS DE LA RUEDA 6500245
6500042
4\ DANGER
ot BPERATE Wl WEae -
o D R e T TUB DRIVE
PRESSURE
OBJETOS LANZADOS POR LA MAGUINA BSLITA
O DPERE ESTA MAQUMA 31N LLEVAR PUESTOS LOS ANTECUIOS
EMZG‘E:EHEOEE;&S&NO AUTORIZADD FUERA DEL AREA 4 g 6500274
6500118 6500208 ‘
IMPEEJ&E;M 6500253
6500253
6500212 | o
- T
6500121 _|_4& WARNING A ADVERTENCIA 4
/ OVERMEAD CONVEYOR MAZARD FPELIGAD DE CINTE TRAKSFOATADORS
s - e e reetr ]
DIESEL =72 Vo

F U E L 6500214 6500255

6500123 4 PELIGRO o
F, N Pk KRS 6 ELEETRCCIERH _.f-_j_,__{:—‘:—'"
et e
HYDRAULIC . [N i
OIL _ ¥
6500124 L\ [ e 6500256
% : -
ENGINE SERVICE REPORT )74 )
Check onsine o 6500209 # e
[ eck engine oil level. T 4 e
— Check engine coolant. E,l.‘-‘-_lﬁﬂ-"" _—
——  Check batterles. - ROTATION > ‘E ‘if’
— Check air cleaner for obstruetions. NOILVYLOH 'l *
— Check exhaust for :>bstri.lctit:|nsﬁ.Sclcnsz ROTACION 5500958 —
6500132 - NOIOVv1il0d i

HD-10 6500056 -
6500161 CONVEYOR DRIVE

A WARNING PRESSURE

6500275
= \@a
6500156

HIGH-FRESSURE FLUID HAZAAD REMOTE TUE

Ti prasirs S injury or death:
@’ I T e CONTROL ~ FORWARD

SLITS

Wi praper hand and nye prolechion
when searching for leaks. Use wood of

cardbcard Estend of hands.
* Kisip all companenis in good repalr. MANUAL TUB

RECYCILE
6500220 CONTROL REVERSE
6500157 6500155 o

& DURATECH 6500206

6500224,6500244

130 HD-10P ECSERIESV PARTS REFERENCE



DECALS

PART NO. QTY. PART DESCRIPTION
6500042 2 DECAL\WARN\KEEP;WHL;BLTS>
6500056 1 DECAL\INFO\ROTATION\STR
6500118 2 DECAL\DNGR\OBJCTS;THROWN
6500121 1 DECAL\WARNAIMPORTNT\DO;>
6500123 1 DECAL\INFO\DIESEL;FUEL
6500124 1 DECAL\INFO\HYD;OIL
6500132 1 DECAL\INFO\ENG;SERV
6500161 2 DECAL\LOGO\HD-10\SLV
6500155 14 DECAL\LOGOM\STRIPES\SLV
6500156 37 DECAL\LOGO\2\STRIPE\SLV
6500157 2 DECAL\LOGO\RECYCLE\SLV
6500159 2 DECAL\LOGO\BIG;BITE;SLVR
6500206 1 DECAL\INFO\RADIO;CTRLR
6500208 1 DECAL\WARN\GENERAL
6500209 1 DECAL\WARN\THROWN OBJECT HAZARD
6500212 1 DECAL\WARN\ROTATING:PART
6500214 2 DECAL\WARN\OVRHEAD;CNVYR
6500216 2 DECAL\WARN\ELEC;HAZARD
6500220 2 DECAL\WARNHI;PRESS;FLUID
6500224 2 DECAL\LOGO\DURATECH\SLV
6500245 35 DECAL\MISC\TAPE\RED\WHT
6500250 1 DECAL\INFO\LATCH\PLATFORM
6500253 3 DECAL\INFO\FLUID;LEVEL
6500255 1 DECAL\CNVYR;LIFT
6500256 1 DECAL\INFO\CNVYR;RUN & TILT
6500258 1 DECAL\INFO\CNVYR\LIFT & FOLD
6500274 1 DECAL\INFO\TUB;PRESSURE
6500275 1 DECAL\INFO\CNVYR;PRESSURE
6500244 1 DECAL\LOGO\DURATECH\SLV
7500403 PAINT\MAROON\QUART
7500404 PAINT\MAROON\GALLON
7500405 PAINT\MAROON\SPRAY\120Z.

HD-10P ECSERIESV PARTS REFERENCE

131



& DURATECH'

CLEARING THE WAY FOR A BETTER TOMORROW



HD-10P EC Documentation Comment Form

DuraTech Industries welcomes your comments and suggestions regarding the quality
and usefulness of this manual. Your comments help us improve the documentation to
better meet your needs.

* Did you find any errors?
e Is the information clearly presented?

* Does the manual give you all the information you need to operate the equipment
safely and effectively?

* Are the diagrams and illustrations correct?
* Do you need more illustrations?
*  What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page
number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940

Jamestown, ND

58402-1940

U.S.A.

Thank you for taking the time to help us improve our documentation.
For contact information, you can access our web page at:
www.duratechindustries.net





